The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Cnon PARTS
CATALOG

MDKD

Generating Set

e Maflne-Eleétrlc GenératmgSet” E

931 0222 ' )
10-91 (SPEC A- C‘
Rep]aces 172-88 !GPFC A~C\

Mributibn or publication of this docurnient

by any means, is strictly prohibited.


ci419
Typewritten Text


SAFETY PRECAUTIONS

The tolowing symbols are used in Onan manuals tn ajest
users to the potentially dangerous conditions reiatuwg in
mamienance of the equipment and repiacement of parts

MODEL IDENTIFICATION

T avoid errors or delay in tilling your parts order. always
arve the MODEL, SPEC NO., and SERIAL NO. from the
Onan nameplate.

Please read and observe.
For handy reference. insert your nameplate information

This symbo! warns of immediate in the spaces below:
hazards which will result in severe

personal injury or death.

- - . ) S ANDSPECNO
LiIVWARNING | This symbol I_'efers {o a hazard nr MODEL AND SPEC NG
e . unsale practice which can result

in severe persona! injury or death.

SERIAL NO
i ACALTION 1 This symbol fefers to a hazard or
. "= unsafe practice which can result
in personal injury or product or properly damage.

PRODUCT SAFETY PRECAUTIONS

AWAR NING

Contact with USED ENGINE OILS has been identified by a United States federal ager::y ond
some USA state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When checking or
changing engine oils take all nncessary precautions not 1o mgest breathe the fumes or contact
the usea m.'

i_.‘_f’f_WAm\lleG

Contact with ASBESTOS has been identified by a United States federal agency and some USA
state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When handling engine
gaskets take all necessary precautions not to ingest, breathe or conlact the dust from the
gaskets! Use adequate ventilation and wear protective gloves masks and cfothingf

AWARNING

Contact with BENZINE and LEAD. found in gasoline, fuel additives and solvents has been ‘
_ :denttﬁed by a United States federal agency and some USA agencies as causmg C.ANCER or . : ]
REPRODUCTIVE TOXICITY. When checking, draming or adding gasoline and fuet addliives, or 1
using solvents take all necessary precautions not 10 lngest breathe the !umes, or contact ﬁhe ' y

: hquids Use adequaie ven!iiation and wear protective gloves, masks anc clothlng! f | :

o T BN L : _ o Redlstrlbutlon or publlcatlon of this document
| =T ' : . : - by any means, is strlctly proh\blted



This Parts Manual applies to the Standard Generator Sets listed below. The illustes-
tions are arranaed in aroups of related items. and each part or assesblv is identifiad
bv a Reference Number. All parts illustrated are rvpical. and unless otherwise wen—
tioned in the description column of the carts lists. the parts are interchangsab s
betwesn models.

These typical illustrations ara sutject to changs and rafiect only the latest replace-

ment parts arrangement. The Right and Left side of the Sat are determined by FACING the
. engine end (Front) of the Set.

Sat Dats Table

(WOOEC _TOENTIFTCATION RATIRG FROEL TORRTIFICATION | RATIRG
6.5 MDKD-*/48 6,500 WATTS 8.0 MOKD-*/88 8.000 WATTS

* - yoltage Codes follow model letter designations.

# - Spacificarion Number: Nuwber 1 is Standard. all others indicate variations.

® - Specification Letter: iLestter advamces (A to B. B to C. otc) with major
manufacturing changes. : : . : ‘ ‘

~ These Generators are reconnectible. refer to Operator's Manual for wiring data.

*

Electrical Data Todle

B - 120/240 Volt, 60 Hertz, } Prose. 3 Wire IR - 120 Volt. 1 Phase. 2 Wire

C - 120/208 Volt, 60 Hertz, 3 Phase, & Wire 3R - 120/240 VYolt. 1 Phase, 3 Wire )

D °.10/240 Volt, 60 Hertz, 3 Fhase, 4 Wire IR - 120/240 Volt. L Fhase. 4 W {Reconnectibie)

G - .T1/480 Volt, 60 Hertz, 3 Phase, 4 Wire 4 - 120/208 Volt. 3 Phase, 4 Wire

J - .20/240 Volr, 60 Hertz. 3 Phase. 4 Wire 4X - 271/480 Volt. 3 Phase. 4 Wire

L - Reconnectible, 60 Hertz (Broad Range) . 50 - 120/240 Volt. 3 Phase, & W (Dclta Wound)

P - 120/240 Volt, 50 Hertz, 1 Phase. & Wire 89X - 347/600 Volr. 3 Phagse, 4 Wire

7 - Reconnectible, 50 Hertz (Broad Range} = 18 - Broad Range. 1 & 3 Phase, 12 Wire

R - Special (Specification r Req'd to - = i P s L
; - Jdeantify) - S : ‘

+
| : | T ' X ‘ | b l
i 5 Lo : i | R R T 4
b |
l_ ' . : } : ; R.edistribthi‘on or publication of this document

by ahy means, is strictly prohibited. | i




index

Adapter. Generator 18
Adjuster, idle - Governor 31
AlermfTight - Water Sensor 29
Alternator 38,37

Alternator, Componenta 37
Arm, Rocker §

Armature, Starter 16
Assembly, Basp - Housing 54
Ansemily, Box - Control 47
Amsembly. “aentrol - Spesd 32
Assembly. v .wsing - Air Intake 64
Assembly. Sound Shield B3
Assembiy. Stop 31

Baffle, Breathsr 4

Bearing. Ball 23

Bearing, Crankshafiy $

Bearing, Sleeve &

Belt., Drive - Alternator 36

Belt. Drive - Water Pump &1

Block. Cvlinder 1

Bolt. Eve 1§

Box. Gontrol A7

Bracket. Adjusting 38

Bracket. Lifting — Gylinder Head &
Bracket. Lifting - Generator Adapter 1B
Bracketr. Mounting - Solencid 31
Bracket. Mounting - Heat Exchanger 39
Brackexy. Pan - Drip &4

Bracket. Stop Lever 31

Bracket, Support - Overspeed Contact &
'Switch 32

Breaker, Circuit 48

Rushing. 35lgeve 11

Cap 31

Cap, 0il Fill 4,12

Cap, Radiator 21

Channel. Rubber 3%

Clamp. Heat Exchanger 3%
Sluteh, Starter 18

Cock, Drain 39

Cock, valve 13

Coil. Fiald - Starter 16
Golletr., Spring 5

Control A48

Control., Idies - Governor 31
Cooling System 39

Cover, Cylinder Head:@ 4 b
Cover, Mounting Hole - Fuel Pump 23
Gover, Thermostat 42 ‘
Crankcase 7T '

Crankshaft ®

Crose. Pipe - Ilron 16

Cug, Pickup - 0i1 13

Cup. Sealing -~ Cylinder Block 7
Cup. Sealing - Cylinder Head &

Elbow, Pipe - Street, 90° 13,14
Elsment. Breather 4
Element., Filter 29
Exchanger, Heat 39
Exhaust, Adapter 21

Filter, Fuel Pump - Electrical 27,
~ Filter, 0il ' 12 3 :
. Filter, Separator 27,29 .
" Flange,  Shaft - Water Pump 41
. Flywhoe] 15 ' _ o
| Follower. Cam 30

Gasket. Cviinder Biocck 7 R
Gasket, Cviinder Head & o
Gasker. Exhaust - Manifold 21

Gasket. Governor - S5tyle I 12

Gear, Ring 15

Gearcase, Stvie T & I1 12

Ganerator 51

Governor 30

Gromamst 35,53,51,47

Guard. 8Belt 36

Guide., 0il Indicater 13

Guide, Valve - Inlet & Exhaust 6

Harness, Wiring - Engine to Control 3&
Harnase, Wiring - Remote Control
Panel 57.58

Head, Cylinder 6

Heater, Engine {Mod) 43

Holtder, Bearing 10

Holder, Fuse J4

Holder. Lever - Governor 30
Holder, Weight 23

Housing, Control - Speed 32
Housing, Drive End - Starter 16
Housing, Gen and Control 54
Housing, Qi1 Fill 12

Housing, Thermostat 42

Hose. Exhaust 19

Hose, Overflow b9

Hose. Rubber - Preformed 39

“Impeller 40,41

Indicacor. 0il Level 13
insulator, Terminal 18

Joint. Ball 3%
Kit, Replacement - Pump Assv 29

Laver. Control - Speed 32
Lever, Drive - Starter 18
Loever, Governor 30

tevesr. Step 31

Line, Fuel - Flexible 14,27
Line, Fuel - Injection 17
i.inar, Cvlinder 7

manifald. Inlet and Exhaust 21

‘Meter, Condition - Battery 58
‘Meter, Totalizing - Time: 68

Mount, Vibration 55,58
Muffler, Exhaust 19 §

Nozzle, Injection - Fuelllli,ls
0-Ring, Genrcass 12.13

Pan, Drip &5.586

Pan, Qit 13

Pane!, Control - Remote (Basic) 87
pPanel, Control - Remote (Dsluxe) 68
Pin, Piston 9 : '
Pin, Straight - Headlees 23

Piatan 9

. Platwe, Breather 4

- Plate, Cover - Bearjing 10
'plate. Cover - Cylipder Block 7

‘ piate. Cover {Style I Governor) 12

Plate. End 21 = . oo
Piate, Locking - Bolt/Nut 15

Redistribution or publication of tHis doclee.nt
by any means, is sﬁrictly prohibited. '
' ' . ' H I



Plate, Mounting - Fuel Filter 21
Plate. Mounting - Fuei Pump 27
Plare, Retaining 11,23

Plug, Glow (12 VDG)] 17

Plug, Pipe ~ Socket Drive 12,42
Foint. Contact - Electrical 33
Fulley. Alternator 38

Pulley, Water Pump &1

Pump, Fusl - Electrical 27

fump, Injection ~ Components 24
Pump. Injection - Fuel 23

Pump, 091 7

Pump, Water - Engine 41

Pump. Water - Raw 39

Pump. Water - Raw — Compunents 40

Regulator, Voitage 34,44
Relay 45

Retainer., Ball - Governor 23
Reratner. Spring 5

Ring, Retaining 11,16,23
%ing Set, Piston ®

itod. [onnecting @

Rod, Push 11

Roller 23

fotor 51

Saddle, Mounting - Control A7
Seal, 0il ~ Crankshaft 10,12
Sender, Pressure (E1) 14,15
Sender, Temperature - Engine Coolant {E2)
Shaft Assembly, Fuel 23
Shaft, Rocker Arm 5

Shield, Breather 4

Shim, Cylinder Head 8

shim, Injection Nozzle 18
Silencer, Air 35

Skid Weldment 55,58

Indax

Slesve, Crankshaft %

Siinger, O0il ©

Soienoid 18,31

Sound Shield 53

Spacer 11,13

Spacer, Mounting -~ Fuel Filter 27

Spacer, Sleeve 55,56

Spriiea. Compression 5

Spring. Governor 30

Starter 15

Stator. Generator 5%

Strainer. Water - thru iull 19

Strap, Bonding 47.54,55.68

Stud 21-23;’431‘-32.42

Support. Engine 85,56

Suppory. Saddle 47

Switch, Overspeed 33

Switch, Pressure [S1) & (S6) 14.15
Switch. Rocker 57,58

Switch. Thermostatic (52) 42
Switch. Thermostatic - High Exhaust
Temperature 21

Tank, Recovery 59

Tappet 11,24

Tae. Pipe 43

Tee. Pipe - Brass 14

fea., Pipe — Iron 15
Thermostat 42

Tube. Exhaust - Cutlet 21

valve, Cock 13 ' i
valve. Exhaust 5

valve, Inlet 5

Valve. Relief - Pressure 12
valve. Aelief - Vacuum 18

Weight, Governor {inciudes Pivot Pins) 23

3 Rei;jistributiior{ or ptlbl‘ication df this docurﬁent
‘ by any means, is strictly prohibited. ;



Valve Cover and Bresther

REF PART . QTV  PART REF  PART qQry PART
NO. NO. gseo DESCRIPTION NO. ND. USED DESCRIPTION
85-2280 1 Gover, Cylinder Mead 10 185-2288 1 Shisld, Breather
%%mqnw 1 mﬁ& Y 11 165-2384 2  Screw, Machine - Pan Hoad
3 1e5-22%0 3 Wut, Cap . with Lockwasher:
4 185-3291 .3 Seal, 011 12 518-0449 i ¢lip, Retaining .
5 1856-2093 1 Cap, 011 Fil} 13 503-1321 1 Hose, Rubbar (1/19 D x
6 '185-2349 . 1  O-Ring | ' ‘ Y 506 050 | . a?’a1a°°r?p3‘_;ﬂilflﬁ, ,
7 '185-2287 | 11 . Plate, Breathar . 114 505-0307 | : pp - o
'8 '185-2230 © 1 ' Paffle, Breather = - 15 505-00%% ¢ 1 E:lbow P*ipe - Strut. 80 .
g :185-2232 1 ,I.Elmnt, Brmthor o S L o B R ST X B AT i

: ‘ | ,
4 ‘ . : . . o ) RedlStFIbUtIOﬂ or publlcatlon of thls document
: : : by arly means is strictly proh\blted




Rocker Arm

1 14 {3
23\ o 1
2‘ 20 . 7 5
" " | \ * 4
N 3
! ]
13 ,}“"
4 1 % : -
. : . ]
| 7 1% -
i6
19
y 1
16 "
18 P
{i
] T
! -
T
REF.  PART Qry. PART REF.  PARTY oTY. PART
NO. NO. USED , DESCRIPTION NO. NO. USED : DESCRIPTION
1 185-2060 3 Valva, Inlet 12 | 1852282 3 St
2 185-2061 3 Vaive, Exhausl 13 185-2179 3 hiut, Hex
k 1352079 6 Spring, Compression 14 185-2184 ] Washer, Fiat
4 1B5-2076 6 . Retainer, Spring 15 185-2072 1 Setscrew
‘ 15 1852077 12 . Collet, Spring 16 19520713 . & . Washer, Flat o
b '8 1852078 " 3. . Seal, Qil - Inlet Valve 7 152070 2 ISprlng,QOmpaession A
f ; 185-2431 -3 Seat, Ol - ExhnuslValve _ .18 185-2368 2 '|Fh . Retaining | Co
7 185-2080 - &'~ Cap/VaeSters S 19 - 1852082 . 6 | Pwc) erArm R
B 185-2215 1+ Shatt, ﬂockernrm C o 20 C NFS - CUAmm Lo i ‘
9 NFS Shait - j ‘ ‘21 1852083 B 'Bushmg Slem P R
10 185-2228 2 Setscrew 22 85-2407: | - 6.  Adjusting Screw Lo
11 3 Bracket, Suppon T 23 1852408 & Nut, Hex ‘

185-2216

— _ . ; . ) Redistribution or publication of this document
. S ) o ) o . 5 . : by any means, is strictly prohibited.



53

= AR R &3 Y=

o ek -

Cylinder Head

ikl

12
/

PAR QryY PART REF  #ARY QryY PART
NO. USED DESCRIPTION NO. ND. USED DESCRIPTION
185-2414 2 Bracket, Lifting 11 185-2068 3 Guide, Valve Inlet
135-2361 1 Stud ' 12 185-2069 3 Guide, valve - .xhaust
185~239¢9 1 Scraw. Cap - Hex Head with 13 185-2053 12 Polz, Hex -~ Gyiinder Head
Lockwasher (M8 x 1.25 x 16mm} 14 185-2052 2 Stud
185-2367 1 Mut, Hex (MB x 1.29) 15 185-2054 2 Nut, Hex
185-2381 1 Washer, Lock — Spring (M8) 16 185-2056 1 Gasket, Cylinder Head
' 185-2049 1  Head, Gylinder o 17 185-2057 = | 2 $him -
NFS . 'Head, Cylinder = 18 193-0318 ' 1 - Sender, Temperature - Engine
185-2413 ! §  Cup. Sealing ! 3 : © . i i - . Codlant (E2) - - . |
185-2411 0 1 'Cup, Sealipg | . & 19 185*?4?15 "1 Combustion Chamber :
2 ‘Plug, Pipe - Socket Orive S T T R . '

185-2188

s . . _ . o Redis‘(ributlion or bublicati.oh of this décurﬁent
: : by any means;:is strictly prohibited. . -



ik
f-—l"'b_q
ookt
. e o ]

2]

REF. PART

NO. NO.
3 185-2001
2 MFS
3 185-2355
4 185-2356
5 185.2411
6 185-2412
7 1852188
8 185-2232
9 185-2224
19 . 1852250
11 715-0072
12 1852115
13 185-2094
14 185-2007

aTy.
USED

1

W RN = WD

Cylinder Block & Oil Pump

PART .
GESCRIPTION

Crankcase

Block

Piug. Expansion

Plug, Expansion

Cup, Seahng

Cup. Sealing

Plug

Plug

Plug:

Pin. Straight, Headless

© Pin, Stiaight. Headless
 Pin, Hollow :
. Pin. Hollow.

.Liner, Cylinder

REF.
NO.

15
16
17
18

19
20
21
22
23
24

25
26

2

‘28

PART
NO.

185-2095
185-2176
185-2177
185-2389

185-2229
185-2155
185-2156
185-2409

| 185-2337
©185-2293
' 185-2352
L 185-2365

185-2382

| 185-2313

QTY.
USED

LT

c-1om

PARY
DESCRIPTION

{-Ring

Plate, Cover

Gasket

Screw. Gap - Hex Head
(M6 x T x 18MM}

Plug. Hex

Pump. Oil

Gaskel

Boli. Hex wilh Lockwasher

Cock. Drain

-Gear. Dnve - Qil Pump

Key o

Nul. Hex (M10 x 1 5). P
Washer, Lock - Spring (M0} -
Kit. Gasket: | | :

: Redistriputiq‘n or publication of thi§ document
‘ by any means, is strictly:prohibited. '|



Crankshaft & Piston

il e o Redistribution or publication of this docu:ment
L by any means, is strictly prohibited.



Cranksha®t and Piston

REF PARY qQry PART REF  PART Qry PART
NO. WO, USED DESCRIPYION NG. NO. USED DESCRIPTION
i Piston 16 185-2250 1 Spacer. Sleeve
185-2434 2 * Standard (#1 & 3 Cylinders 17 185-2348 1 G-Ring
Only} 18 Bearing, Crankshaft
185-2435 2 * 0.5mm Overgizo (#1 & 3 185-26.20 1 Standard
Cylinders Only) 185-2024 1 0.2wm Undersize
185-2428 1 % Srandard (82 Cylinder Only) 185-2025 i 0.4mwm Undersize
. 185-2428 1 * 0.5em Oversize {#2 Cylinder 19 Bearing Set
Only} 185-2021 3 Standard
2 Ring Set iB5-2026 3 0.2mm Undersize
185-2010 3 Standard 185-20217 3 0.4mm Undersize
. : 185- 2011 3 0_5nmm Oversize 20 Bearing, Thrust
' 3 185-2015 3 Pin, Piston 185-2022 2 Standard
4 185-2016 6 Ring, Retaining 185-2028 2 0._2mm Oversize
5 185-2012 3 fRod. Connacting 185-202% 2 0.4mm OQversize
& NFS Rod 21 Bearing, Thrust
7 185-2017 3 Bear ing, Sleeve 185~-2023 2 Standard
8 185-2018 6 Bolt, Hex ~ Rod Cap 185-2030 2 0.2mm Oversize
9 Bearing Set 185~2031 2 0.4mn Oversize
185-2013 3 Standard 22 185-2033 1 Sleeve, Crankshaft
185-2019 3 0.2mm Undersize
185-2014 3 0.4mm Undersize
1G  185--2041 1 Crankshaft * Note ~ Governor variations within models:
11 NFS Crankshaft Style [ has a flyball type system; Stvle II
12 NFS Plug has a flyweight type system. (See the Gearcase
13  185-2043 1 Gear I1lustration for visual external differences,
14 185-2353 1 Key and the Fuel System — Injection Pump for in-
15 185-2087 1 Siinger, 01l ternal differences.)
il
¥ ? . TR Ny
! ! ! ! P 1 .
, . ¥ =R o ‘ : } : 9 s Redistribution or publication of this dOCleént

— : . : . : . . : : - by any means;is strictly prohibited. :



REF
NO.

WO~ IO U WM -

o

PART
ND.

185-2035
NFS
NES
185-2037
185-203%
185-2036
185-2254
185-2127
185~2390

- 185-2391

QTY
USED

1

N A L.

Main Bearing Holders

PART
DESCRIPTION

Holder. Bearing - Main, Rear
Holder, Bearing — Half, Upper
Holder, Bearing - Half, Lower

Bolt. Hex

Retaine~. Bolt/Nut
Gasket

Cover Plate - Bearing
Gasket

Screw, Cap - Hex Head with
Lockwasher (M& x 1 x 20mm)

‘; Screw. Cap - Hex Head with 1
Lockwasher (M6 » 1 x 25mm}

10

REF
NO.

il
12
i3
14
15
i8
17
18
19

PART
NO.

185-2065
185-2034
NFS
NES
185-2038
185-2040
185-2213
NFS
NFS

PARY

ory | : .
U3IED DESCRIPTION .
1 Seal, 031 - Crankshaft, Rear
1 Hoider, fAearing - Main, Center .
Holder, Bearing - Haif, Jpper
Holder, Bearing - Half, Lower »
2 Boit. Hex
2  _Retainer, Balt/Nut
1 Holder, Bearing - Main, Front
Holder, Bearing - Half, Upper

Holder, Bearing - Half, Lower

Redisfri‘bution or.publi'catiom of this do:(:leént
by any means, is strictly prohibited.



=
"

5

—

QWM -3 LN Fe b ==

PART
NO.

185~2075
185-2074
185-2082
185-2190
185-~2086
185-2353
185~2084
185-2369
185-2387

Qry
USED

-4

ey S O ]

Camshaft

PART
DESCRIPTION

Tappet

Red, Push

Camshaft

Plug

Gear

Key

Plate, Retaining

Ring, Retaining

Screw, Gap - Hex Head with
Lockwasher (M6 x 1 x 14mm)

H

REF

11
12
13
14
15
16
17
18

PARY
NG.

185~2042
NFS

1352048
185-2046
185-2047
185~2045
185-2044
185-22388

qQryY
USED

GoF bt ot ot b )

PARY
DESCRIPTION

Gear
Gear
Bushing. Sleeve
Spacer
Spacer
Ring, Retaining
Shaft

Screw, Cap ~ Hex Head with
Lockwasher (M6 x 1 x 16am)

Redistrlibution or publication: of this document
by any means, is strictly prohibited.



REF.  PART

NO. NO.
1 185-2051
2 1852430
3 .185-2189
4 1852374
5 . 185-2102
6  185-2058
7 1852395
8 185.2396
s 1852587
10 185-2308

11 1852124
12 18s-2317
13 185-2123

oTyY.
USED

T d ot LY AT e web

i
R

;1'

Gearcase & Qil Filter

PART
DESCRIPTION

Gearcase (Style | Governor)
Gearcase (Style ll Governor)
Plug. Pipe - Socket Drive

- O-Ring -
' Pin, Straight

Gaskel

Screw, Cap - Hex Head with
Lockwasher {MB x 1 x 60MM)

Screw, Cap ~ Hex Head with
Lockwasher (M6 x 1 x 65MM)

Screw, Cap - Hex Head with
Lotkwasher (M6 x 11 x 70MM)

Serew, Cap - Hex Hepd with

Lockwasher (M6 x 1 x 750M) ' ‘

Nipple. Pipe - Hex
Seal; Ol - Grankshait -
Filter, Ol . o

C. NDTE:See introduction for governor siyte eb,en:ul:cﬁazmn

REF.
RO,

14
15
16
¥7
18
19
20
21
22
23
24

25

28
o

)

PART
NO.

185-2157
NF3

185-2372
185-2133
185-2104
185-2105
750- 1004
185-2380
183-2296
185-2309
185-2394

1852380

165-2093
| 185-2349

QTyY.
USED
1

Ay oo B B e ok

wd

b

- Screw, Cap - Hex Head wih

c o Cap, Q4 Fl
. ’O~F§ingz

Ls-1122
i

PART

DESCRIPTION
Valvn, Retief - Pressure
Valve ’
O-Ring
Plate. Cover {Style | Gowv.)
Gasket (Style | Gov.)
Stud '
Nut, My {MB x 1)
Washar, Lock - Spring (M)
Housing. (il Fiit
Gasxel

| Lotkwasher {M6 x 1 x S08M)
Screw, Cap - Hex Mead with
i Logkwasher (M6 x 1 x 20HM):

Redisiribution of leincétion of this docum'eﬁt
by any.means, is strictly; prohibited. ;



REF
NO.  NO.

e R

PART

185-2281
185-2212
185-2226
185-2380
185-2220
185-239%

185-2371

185-2208 |

504-0092

505-0120

185-2210

185-2410
B0O-2036

qQTY
USED

— P b OO et s

RS RO e

 Elbow,

- Sorow,

Qil Pan & Dipstick

PART
DESCRIPTION

Pan, 011

Gasket

Bolt, Hex with Lockwasher

Washer, Lock ~ Spring (M8}

Gup, Pickup - 01l

Screw, Cap - Hex Head with
Lockwasher (M8 x 1.25 x 16mm)

0-Ring :

' Indicator..0i1 Level

Cock, Valve {used through
‘November 1984} P
Pipe - Street, 90°
Guide. 0ii Indicator
Gaskey '
Cazy -~ Hex Head
i

(M6 x 1 x 3Gmm}

Ky

REF
NO.

14
18

16
17
18
19

20

2

22

:i 23

13

™.

i e e 2 o e
g

0

e L8

P

- -

PART
NO.

185-2211
185-2400

185-2366
185-2371
503-0197
503-0881
123-1628

5080185
504-0030
505-0101

PARY
DESCRIPTION

Bracket, 011 Indicator Guide
5crew, Cap - Hex Head with
Lockwasher (MB x 1.25 x 18mm
Nut, Hex (M8 x 1.23)
Washer, Fiar (M8)
Ciamp, hase
Hose, Subber
~ Spacer o .
Nipple, Half - Used Beginning
: Noye%ber is4 . 1 4
Valve, Cock - Used.Beginning
_ Novembor 1984 - s Do
Nipole. Ciose — Used
Beginnina November . 1984

Redistribution or publjcatioﬁ‘of this document
by any means, is strictly prohibited. '



0il Pressure Switches

K]
B

REF  PART Qry
NO. NO. USED DESCRIPTION . m. YSED DESCRIPTION

1 501-0005 1 Line. Fual - Flexible B8 856-0023 1 viasher, Lock - IT {7/16")

2 505-0049 i €lbow, Pipe - Strest, 90° 2 502-0005 1 Libow, Pipe ~ 90°, Brass

3 309-0159 1 Switch, Pressure {S6) 10 Elbow. Pipe - Street, 90°

(Power Latch) 505-0048 i " Umed through February 1584
4 Sender, Pressure ~ 0il1 (E1) 505-1342 1 Used Beginning March 1984
(Not Used On All Applications} 1 Stud. Solenoid - Stop
1930244 1 Single Pole 1 Solencid. Stop
193-0404 1 Oaubls Pole 1 Ball, Joint
5 D Switch, Pressure (S1) .1 . Ball, Joiat Co
_ o _ (Shutdown) - C 2 | Screw, RHM (#10-32 x ,62"} .
: 309-0561-056 1 Single Pole ‘ C 5 2 Nut [#10-32) S ;
© 3080578 . ' 1 Doubly Pole '2 ' Nut, Tappet (1/4-28) @ ;
&' 502-0058 i Tee, Pips — Brass [1/8) {Not 2 Washer. Lock - EIT (#10})
e _ Used On All Applications) : o o

% 502-0087 i Tee. Pipe - Brass (1/8)

. i 14 . ' _ " Redistribution or publication of this document

by any means, is strictly prohibited.



REF

NO.

-3+ R WO AR LY

—
2

PART

KD

185-2308
NFS

185-21170
185-2301

185-2218:
185-2417;
~ 115-0072;
. 185-2178
185-2116

185-2404

QTY
USED

(X

Fiywheel and Starter

PARY
DESCRIPTION

Flywheel {Includes Gear Ring)
Flywheel

Gear, Ring

Bolt, Hex

P Plate, Lock1ng - Bolt/ﬂut .
. Adapter., Generator |

' Pin,. Straight ‘

' Bolt, Hex with Lockwasher

Starter [12VDC} (See Separate
Figure for Replacement Parts)

Screw, Cap - Hex Head with
Lockwasher [M8 x 1.25 x 28mm)

1§

REF
HO.
11
12
13

14

is

186
17

PART
NO.

185-2314
185-2219
403~2214
862-0003
802-0072

850-0050
403-2534

Qry
USED

PART
CESCRIPTION

Gasket

Plate, Locking - Bolt/Nut
8olt, £ye {Used Through apec
A

_Nut, Hex {(3/8-16) {Used
" Through Spec A} :
- Serew, Socket Head

(3/8-16 x 1")

Wagher, Lock - Spr:ng (3/8“}f

Bracket Lifring [Begin Spec
8)’ IR :

Redistribution or publication of this document
by any means, is strictly prohibited.



Starter - Exploded View

ES-TATA

REF. PART QTy.. PART REF, PARY QTy. PART
NO. - NQ. USED DESCRIPTION NO. NO. UszD DESCRIPTION
1 185-2116 1 Staner (12VDC) {Complete) 14 185-2117 1 Solenaid
2 185-2322 1 Coil, Field 15 185-2331 1 Cover, Piunger
3 185-2321 1 Arrnature 8 185-2323 1 Insulator, Terminal
4 185-2319 1 Ciutch 17 185-2111 1 Ring. Retaining
5 185-2118 ] Mousing, Drive End 18 185-2195 1 Spacer, Sigeve
6 185-2295 - 1 Bushing, Sieeve - 19 185-2332 1 Housing
7. .18%2335: ., 1 Cover . ‘ (P20 185-2333 1 Gasket | . 3
8 iss.2328 - 1 ‘Housing, Brush End : P21 1B5-2325 1 ., Spring |’ AR !
.9 185-2027 1 ‘Bushing, Slegve f : . 22 .. 185-2324 . ;1 Clip. Retaining | i
Co0 iBs-2118 1 ICover . | . R 023 1852328 2 | Bolt, Hex . 0. P
1t 185-2329 1. Brush Rig ' S 124 185-2383 21! Screw, Machine - Pan Head with |
12 0 1852330 & .Sping D : o U1 tockwasher (M4 x .5 x HMM) ;
13 185-2320 1 Lever, Drive i - 25 185-2334 2 NutHex 0. 0 !
16

. Redistribution or publicati‘on of this document
by any means, is strictly prohibited.:




Glow Plug & Injection Nozzles

18
7Z8)
‘ 14
13
“‘ .
) -
12 -ﬁ@'
X ‘ al
1 =
=
L y—1.
¢ \=' —~2
=D
SRS
= \gn 2 CJ
! o) e
il
! = 1 A —10
D \ o &
1@l
k
s
o
REF PART QTY PART ‘ REF PART QryY PART
NO. NOD. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 185-2438 1 Nozzle, Injection - Fue) 8 185-?345 Z Clamp
' (See Separate Page for 9 185-2385 2 Screw, Machine - Pan Head
, Components) : with Lockwasher
2 185-2436 2 Nozzle, Injection -~ Fuel (M5 x .8 x 20mm)
(See Separate Page for i0 185-2289 3 Plug,.~Giow {12 VOC)
Components) ' 11 185-2172 2 tead, Electrical
3 185-2294 3 Gasket 12 185-2437 1 Tube, Fuel - Overflow
4 185-2159 1 Line, Fuel = Injection 13 502-0886 i1 : Elbow, Tube to Pipe, $0°
5 185-2160 i Line, Fuel - Injection 14 502-0175 .1  Adapter, Pipe - Hex {Used
6 185-2224 1 Line, Fuel - Injection P : .. -+ .- .. Beginning November 1984}
7 185-2344 2 ¢ Clamp e A T P N
' . : ' . . : . L : : ' . C o ! - i ‘
, ..... 17 ! . : Redistr;ibution. or publication of thi;s document

by any means, is strictly prohibited.



Injection Nozzie - Components

PART |

REF | PART QY - PART: -REF  PART QrY- ; ‘
NO. © NO. USED DESE&IP"W NO. ND. USED. MIFTIW
b1 185-2436 1 Nozzle. Injection (c«mlutcl 20 185-2138 1 Shis (2 MI
o3 1852107 1  Nut, Hex : 21 1e5-213% 1 Shim {1.35mm
- 6 185-2109 1 Washer, Flat 22 185-2140 1 Shim {1.40mm
1 NFS Screw. Adjusting - Pranur« 23 1952141 1 Shim {1.85m
8 185-209% 1 Shim : 24 185-2142 i Shim {1.5Com
9 185-2098 1 Spring B 25 iae-2143 1 Shim {1.550m
i 18%-2101 1 Spacer : i lﬂﬁr'Zl“} 1 Shim {1.80wm
11 1as-2067 % ipindle 27 185-214% 1 Shim %LGM
12 185-2100 i ~plder, Mozzle 28 185-2148 i Shdsa {1, T0ma
13 185~7459 i wnzzle, Injection « Fuel 29 185-2147 1 Shim {1.75am
14 185-2132 i “him {1.00em) 0 195-2148 H i {(1.80mm
15 185-2133 1 shim (1.05mm} 31 185-2149 -1 Shia [1.85m
.16 185-2134 1 Shim {1.10me} | | 32  185-2150 1 . Shim [1.90me0).
C- 17 185-2135. 1 | Shim -%1 15mm} | - 33 .186-2151 1 | Shim Mlsm ,
|18 18s-2136. | 1 | Shim (1.20mm} | S 240 185-2448 ¢ 1 swsm -
L 155—2131; . 1. Shim:(1.25ms} S T |
T T Do T O
18 o o . . Redistribution or publication of this doéurient

by-any means, is stricfly prohiibited.



Marine Exhaust System

151129

; REF | PART  QTY ... PART "REF | PART  QTY : ' PART ,
I NO. NG USED ! DESCNFTION 1 WO, | NO.. USED : DESCRIPTION
) | Clamp, Hose (Select} | . 5 B R © Clamp. Hose (Selectt .
503-0685 4 W& 10 V2 Hose Sue | ' 5030029 8 . V-W1671027 Hose Suze
S03-0446 4 716" 1o 34" Hose Sure o3-S - B +0r36” 10 2-572" Hase Snze
BO3-0547 4 172" w 7/8” Hose Sue 503354 8 1-1316" 10 3" Hose Sie
5330183 4 916" (0 1-1/16" Hese Size . 5030054 . B 2-1/7" 10 3-1/4" Hose Sz
5030288 4 13/16" to 1-374" Hoge Sue 500-0528 8 25167 10 3. 1.2 Hoge Sue
Z Hose. Fubber (Select) SO3-0612 B 3-5748" to 4-1/4" Hase Sge
£03-0890 P4 121D x 2132 QD 2 247 LG S503-1280 B - 4" tp 4-3°4" Hoge Size
5030658 2 L2 D2 2132 OO % 487 LG 9 Hose. Exhaust - (Select)
503-0803 2 1727 10 2 2132° 00 2 1447 LG 5013-1293 ' 1-5/8" 50 x 2-132" 0D x 1207 LG
503-1163 2 D2 1.8 00 2 24710 502-1296 1 1.7/ 13 x 2.8/32° 0D 1207 LG
5001202 2 1" 10k +-3/8" OD x 727 LG 503-1353 1 271D 2 24137327 Q0 x 1207 LG
3 5040062 1 Walvt Vacuurn Rebe! {2~ NPT) 5030299 1 2-1A" 1D 2 2-58" oD x 120 LG
4 502-0270 1 Agapier, Hex - Brass 503302 1 2.5/ 1O x 24516 0D = 207 LG
! ; j (38" NPT x 1/2° NPT) ‘ . 5031305 L] 218 1D x 3 TNE QD 2120 LG
| 5 { . Bibow, Pupe To Hose (Select) oo 503-13¢B 1 3D x4 R 00: LFar LG
oo B0240237 9 APNPT WS I0Mose - . 1 10 UL Muftier, Exhaust | o
: S see-ﬁam 2 AU NPT TTID Hose C Do 1552029}; 1} . Z ODinierOutiet = .
8 PR TM. Fipe - Brass mwecu ! : : T 1552000, I IS 2.4~ 00 1niey Outiel 3 5
: :502-00*30 1 ME NPT ihree places | o 1552000 0 1 C2-1727 O0 et Quitel | |
. 602-0883 0 1. 34" NPT x4 NPT x W2TNPT : 3552011 03 L 1 2TE" QD ietet Quner .+
7. iss002 1 *-«a.nef Water - Theis Hult . issec2 © 3177 OD inlet Ouniat: P
o . i o : : : ) A Redlstrlbutlon or publlcatlon of thls document

_ o 5 : o is : : ‘ byanymeans |sstr|ct|yprQh\b|ted : |



inlel/Exhaust Manifold

e il . ‘ ZB . . Redistribution or publication of this document
by any means, is strictly prohibited.’



Iniet/Exhaust Manifold

REF PART qQTY PART REF  PART qQry PART
NO. RO, USED DESCRIPTION NQ. NO. USED DESCRIPTION
1 385-2380 4 Screw. Cap - Hex Head with 12 850-0040 8 Washer, Leck - Sprina (1/74")
Lockwasher (M6 x 1 » 20mm) i3 Tube. Exhaust
2 185-2253 1 Bolt, Hex 155-2003 i Standard Cooled Units
3 ia8s-222% 1 Bolt. Hex 1552316 1 Keel Cooled Unics
4 B30-2006 2 Washer. Lock ~ Sprina {M6) 14 154-2455 i Gasket
5 185-2307 1 Manifold, Inlet i5 154-2459 i Piate. .nd
6 185-7129 1 Gaskat i6  154-2456 1 Gasket
7 185-2130 2 Gasket 17 860-2007 6 Nut. Hex [M6)
8 8150504 2 Screw, Tapping - Hex Washer i8 B50-2006 & Washer, Lock — Spring (M6}
‘ ‘ Head (#6-32 x 3/8"} 19 154-2475 1 Manifold. £xhaust - Water
{Zrandard Cooled Oniv) Cooled S
9 309-0295 o Switch, Thermostatic - High 20 520-2036 6 Stud
Exnaust Temperature 21 i85-2131 3 Gasker
{Standard Cooled Onivi 22 503-0276 1 ose (2') (Keel Gooiina Onlv)
10 130-2760-01 1 Cap., Radiator (7 1b) 23 517-0142 1 Plug. Cup {1-1/2") (Used atver
i1 821-0015 8 Screw, Self-locking — Hex June 1989}

Washer Head (1/4-20 x 3/4")

; - o Do : ‘ ‘ Redistribution or publication of thisidocu-ment
5 : LK C o 21” . ‘ 3 © - by any means, is strictly-prohihited.




Fuel System ~
Injection Pump & Driveshaft

Y : o : :: : : : : S _ Redistribution or publication of this document
: 3 1 ‘ L ’ Co - by any means, is strictly;prohibited. ;-



Fuel System
Injection Pump and Driveshaft

REF  PART QY PART REF  PARY QTY PART
NO. NO. USED DESCRIPTION NO. WO, USED DESCRIPTION
1 185-2221 1 Pump. Injection - Fuel (See Lockwasher {MG6 x 1 x 12mm
Separate Page for Components) 23 185-2418 1 Cover, Fuel Pump Mounting
2 185-2223 4 Shim (0. 15mm} Hole
3 185-2402 2 Screw. Cap - Hex Head with 24 185-2125 1 Gasket
Lockwasher (M8 x 1.25 x 22mn} 25 185-235H9 2 Stud (M6 x 1 x 15mm)
4 185-2106 2 Stud (M8 x 1.25) 26 750-1004 2 hut, Hex (M6 x 1}
5 185-2387 2 Nut, Hex (M8 x 1.25) 27 185-2380 2 Washer, Lock - Spring {M6}
6 185-2381 2 Washer, Lock - Spring (M8) 28 185-2448 i Gear
T 185-2083 1 *Shaft Assembly, Fusl (Style ) 29 185-2443 2 Roller
- Governor) 30 NFS 2 Pin, Straight - Headed
8 185-2446 1 *Shaft Assembly. fuel {Style 31 185-2452 2 Pint, Straight - Headless
11 Governor) 32 815-2454 2 Weight, Governor (Includes
g 185-2316 1 Bearing, Bali Pivotr Pins)
1¢ 1B5-2158 1 Gear 33 185-2453 1 Holder, Weight
i1 185-235% 1 Key 34 185-2449 1 Sleeve
12 185-2162 1 Retainer, Ball - Governor 35 18b-2451 1 Collar
13 185-2163 1 Ring, Retaining 36 185-2450 1 Washer. Thrust
14 185-2164 1 Race, Ball - Governor 37 185-2447 1 B8earing, Ball
15 185-2357 30 Ball
16 185-21656 i Ring, Retaining
17 185-2358 i Ball * Note - Governor variations within models:
18 1BL-Z.u69 1 Ring. Retaining Style I has a flyball type system: Style I1
1# 815-2318 1 Bearing, Ball has a flyweight type system. (See the Oearcase
20 185-2370 1 Ring, Retaining I1lustrarion for visual external differences,
21 185-2085 1 Plate, Retaining and the fuel System - Injection Pump for in-
22 185-2386 2

Screw. Cap - Hex Head with rernal differences.j :

. " Redistribution or publiéatioh of'this document
23 ; ' by any-means, is strictly prohibited.




REF
NO.

¥H~455015{Aro}ﬂ-

10
11
12
j13

PART
NO.

NFS
NFS

NFS

NFS
185-2196
NFS
185-2198
NFS
NFSj
INFS
NFS
NFS
NFS -

QTY
USED

injection Pump - Components

PART
DESCRIPTION

Housing. Pump

Plunger, Delivery Valve
VYalve, Delivery

Spring
Gasket
Connector,
0-Ring

Fuel Line

. Tappet (Inc1udes Roller -and

Shaft) :
Pin, Shouldered
Pin, Rol1er Shaft

&pr:ng : o
Sdar. ¢p"1ng - Upperi
_E~at, Spring - Lower

—8

REF
NO.

14
15
i6
17
i8
19

© 20

21

22

.23
24

.25

PART
NO.

NFS
NFS
NFS
NFS
185-2197
NFS

185-2218
NFS e
NFS |
NFS
NFS

185-2415

QTY
| USED

PART
DESCRIPTION

Shim
‘Shafr, Fuel Control

Steeve, Fuel Contecol

Vent, Air

0-Ring

Screw, Cap - Hex Head (Air

: Vent)
0= R1ng ! L s ‘ b
Lollar: S

Washer, Lock i~ Spr1ng |
Plate, AdJusrzng

© Strew, Cap - Hex Head '

Ag:fdpt"er1 Lire - Fuel

Redlstrlbutlon or publlcatlon of this d'ocument

by any means, |s strlctly proh\blted




Fuel System - Filler & Pump
A
| e
iy iy
Fs.'S-ST‘
26 : o s _ : : "RédisftribUtidn or leindatilonj of this document

by any means, i$ strictly prohibited.



fuel Systea. - With Electrical Pump and Filter

REF  PART QrY © PARTY : REF  PART QrY PART
RG. NO. USED LESCRIPTION NO. NO. USED DESCRIPTICH
1 149-1945 1 Ling, Fuel 14 149-1922 1 Spacer, Filter - Fuel
2 502-0033 1 Adapter, Pipe ~ Hex 15 815-0600 2 Screw, Cap - Hex Head
3 149-1944 1 Line, Fuel {M10 x 1.25 x 25mm)
4 502-0281 1 Adapter, Pipe ~ Hex with 16 850-2010 2 wWasher, Lock - Spring (M10}
Restrictor Plug 17  149-1920 1 Plate, Mounting - Fuel Filte
5 502-0097 1 Adapter, Pipe - Hex 18 B70-0712 2 Nut, Self-locking - Hex
6 502-0058 D2 Pipe, Yee . ‘ ‘ ‘ ' - Washer Head (1/4-20). :
7 502-~0886 -1 Elbow, Tube to Pipe - 90° 19 149-1828 1 Pump, Fuel - Electric (12 VD
8 14%-1932 1 Line, fuel 20 149-1445 1 Filter, Pump - Fuel
9 502-0003 2 Adapter, Pipe - Hex 21 1ag-1446 1 Gasket, GCover - Fuel Pump
10 502-0041 1 Pipe, Elbow — Street, 90°, 22  855-0006 2 Washer, Lock - EIT {1/4)
Brass 23 B15-0586 2 Screw, Cap - Hex Head
11 87G-02517 2 Nut, Self-Locking - Hex {(M10 x 1.25 x 16mm)
washer Head {5/1v-18B) 24 850-2010 2 Wacher, Lock - Spring (M10)
12 505-0180 i Plug, Pipe - Sgquare Socket 25 149-1921% 1 Plate, Mounting - Fuel Pump
Drive ‘
i3 Filter/Separator, Fuel -
Pressure Type {See Separate
Group for Components)
148-1808-0a Without Electric Fuel
Heater and Bowl Heater
149-1908-06 1 With Electric Fuel Heater

and Bowl Heater

) Re’distributioh.or pu‘b‘lication of this do'c'uiment
: byanyrnean;issﬂkﬁW[ﬁombned.j )




Fuel/Water Separator

e "

‘ 28 ‘ . ‘ : . . Redistribution or publication 101f thié‘docu‘ment
‘ * by any means, is strictly prohibited.



N = = N

PART

NO.  NO.

149-1908-04

149-1908-3
149-2046

149~-1953

149-1914-04

502-0180
149-1949

149-1952

o

Fuel/Nanter Separator

PART
DESCRIPTIOR

Filez=/Separator, Fuel
Comoiete (Pressure
Applications)

Without Fual and Bow!
Heaters
With Fuel and Bowl Heaters

Bow!. Matal - Replacement
{includes Seals. Plugs, and
Orain Aasembly) ‘

Drain Aosembly (Includes
Knob cnd Seal)

Eiement Filter (Includes
O-Ring Seal) (2 Micron)

Plug, Pipe - Square Socket
Drive

Head Assambly, Replacement
(Includes Veny Plug, O-Ring
Seals, Pump Ascembly and
Tube}

Plug, Vert {Includes Seal)

REF
NO.

8

10

11

12 .

13

PART
WO,

149-2045

149-1971

- 149-1272
- 149-2048
149-2044 .

149-1978
149-1970
149~2047

. -

Tk b ek

PART
DESCRIPTION

Seal Kir, Separator -
FuelMater (Includes 211
0-Ring Seals and Plunger)
Alarm/Tight ~ Water Sensor
(Rectangular)
Alarm/Tight - Water Sensor
{Round) .
12 volr DC . ,
24 Volt DC . ;
Probe Assembly’ (Includos !
Connector and O-Ring Seal)
Heater Assembly [Includes
Metal Bowl}
12 volt OC .
24 Voitr DC
Replacement Kit - Pump
{Includes Knob. Shaft,
Plunger, Ball and Ring)
{The only way to get a
replacement knob!)

Redlstrlbuflon or publlcatlon of this document
byanyrﬂeans|sszﬂyﬁwombned



REF  PART QrY
NG, NO. USED
| : | ‘
| 1 185-2103 1
2
185-2466 1
185-2427 1
185-2440 t
: 3 185-2281 1
| 5 185-2310 1
185-2441 1
5 'NFS H .
T OINES
8 I NFS .
.18 NFS ;
|10 NFS f :
11 mES: :
[ 112 185-2262 1
. T

. 185-2482

j|PIug
";Sprxng

Governor

' PART
DESCRIPYIOH

Spring
Spring, Governor
* Style I

50 Hz

60 Hz
*  Style Il
Lever, with Shaft - Governor

*Lever Assembiy, Governor
{Style T Gov.)

*Lever Assembly, Gover nor
(Style II. Gov. )

Lever .

Fo11owér Cam

Pivetr: .
Serew, AdJustlng
Lever,
Lever .

Governor [Style I1
ch'} ' i

o

‘Governor {Style I Gov,'

" PART

REF

PART QrY O . .
NO. NO. USED DESCRIPTION
i3 185-2166 1 Shaft
14 718-1006 1 Screw, Cap — Hex Head
. : {M5 x .5 x 16mm)
1& 185-2379 | Washer, Lock - Spring (M5)
16 185~2167 1 Holder. Lever - Governor
17 185-2173 i Bolt, Hex
2 Screw, Cap - Hex Heag with

18 185-2392

Lockwasher {M6 x 1 x 28mm)

* Note - Governor variations within modeis:
"Style | has a: f]yba]i type system; Stvle LI
“has a flyweight type system. (See the Gearcdse
3Illustrat1on for: V1sual external dlfferencesn o

and the Fuel System'i InJect1on Pump for 1nm-3  i
ternal d1fferences yoih ERI

. Redistfibution or publicationi of this dogument

' bYanyWneansjsswﬁxw[xohbned, ;



REF

. NO.

=T W [l

[+ 4]

14

16
17

© 18

‘19

20¢
25

PART
NG,

£15-0181

115-0025 .

150-1991
150-1995
520-0939
150-1733
8l3-0lo2

8?0"dl31

956-0003
 307-2546

- 150-1§92

1856-2258

185+2432

185-2259°
185-2433
1852180,
185-2182:
185-2338 ¢
185-2181

B N S T =}

. Adjuster, Idle -

Stop Assembly

PART
DESCRIPTION

Screw, Tabptﬁg -~ Hex Head
(#10-32 x 1/2").
Nut, Hex (1/4-28 UNF)

‘Bracket. Stop Lever

Ball Joint (1/4-28 UNF}.

Stud {1/4-28 x 1-1/2" LG}

Ball Joint (1/4-28 UNF)

Scrzw, Machine - Round Head
(#10-32 x 5/8")

Nut, Hex with ET Lackwasher
(#10~32)

washer, Lock — EIT (#10)

Solencid, Electric {12 VDC}

Aracket, Solenoid Mounting

Controi, Idle - Governcr
Style I .
Style 11

Style I .
Styie I1.:

~ Nut, Hex
-Cap Nut
‘Seal., Qi
Cap.

L GoveiRrhor

REF
NO.

20
21
22
23
24

25
26
27
28
29

32
33

24
3s

36

3

38

37

PAR
NO.

1852462

1852257
NFS
NFS

185-2347

185-2461

185-2351

185-2342

750~1004

185-2114

185-2389

185-2400

185-2126
185+2120
8002057

856-0008
850-2008

115-0025

o e e

PART
DESCRIFYION

Lever, Stop {lncludés Parts’

Marked *)

- *Cover

¥Shaftt

HlLever
*0-Ring :

Seal, 011

*Pin, Spring

Bolt, Hex

Nut, Hex (M x i)

Gasket

Screw, Cap -~ Hex Head with
Lockwasher [M& x 1 x 18mm)

Screw, Cap — Hax Head with
Lockwasher {8 x 1.25 x 18mm)

Cover .

Gasket .

* Screw, Hex Head (M8 x 125 k

20mn }

" Washer, Locit - External,

- Internal Tooxh {M8) =
. Washer, Lock & | ‘
 Nut' {1/4-28) '

* — parts Included. in Stbp’pgﬁér Assembly:

Re,dist:ributién 6r publiéati@r} of this do:cument
by.any means, is $trictly prehibited. ‘



Speed Controt Assembly

i P
5
F5-153%
" ‘REF.  PART: QY i PART - REF PART QY . PART. | ‘
TOONOL NO. USED - DESCRIPTION “NO.  NO., Usep @ - DESCRIPTION ;
i o L o R
SRR RN ) Screw.: Adjusting . 14 185-2390 3  'Screw. Cap - Hex Head with .
! | 185-2260 1% Stvie T ' S Lockwasher (M6 x 1 :x 2Gmm) '
I 1 185~2438 -1 *  Style I 15 185-2105 i Stud o ‘
185-2248 -1 Nut, Hex 16 7501004 3 Nut. Hex (MB x i)
185-2284 - 3 Seal, 011 17 185-2380 1 Washer, Lock - Spring {M6)
185-2282 1 Cap Nut 18 815-0649 1 Bolt, Hex - Lever Stap
185-2283 1 Cap : 19 186-2439 1 Bolt, Hex - Lever Stop
185-2264 1 Lever, Control - Speed ‘ :
| 185-2187 1. Key _
- 185-23%73 . 1 0O-Ring . * Note - Governor variations within mode s
185+2376 1 Washer, Flat {Ms) Style I has a flybal) type system; Style Il
la5-2364 2 Nut, Hex (M6 x 1) has a fiyweight type system. (See the Gearcass
185-2169 1 Bearing. Sleeve ‘ illustration for visual external differences,
185-2263 -1 Housing, Control - Speed and the Fuel System ~ Injection Pump for in=~ "1,
&85+215§p_‘ 1. Gagket e : ' ternai differ§h¢es.).l_3;1 N R T
R O NI . R ' A
N T
j 32 _ . : - - F{édistributjion _orpublicatipnof;this;dQCleent
} : ) . | ' by-a'nymeans.;isstrictlyp,roh\bit‘ed.: : .




REF
Q.

o e (W ~n

PART
NG.

821-001s
870-0212
150~2011

853-0013
150-200%

00~ 2057

QrY
USED

PART
DESCRIPTION

Screw, Self-iocking — Hex
Washer Head (1/4~-20 x 3/4}
Nut, Self-locking - Hex
Washer Head {1/4~20)
Point, Contact - Electrical
(1/4-20 = 3/8")
Washer, Lock - ET (1/4%)
Bracket. Support ~ Qvergpeed
. Contact {Nommetallic)
Screw, Cap - Hex Head

(M8 x 1.5 x 20mm)

33

REF
NO.

7
8
9
10
11

12
13

PARY
NO.

8502008
8560008
526-0113
150-0717
800-2044

850-2006
150~-20190

ory ' PART
USED QESCRIPTION

Washer, Losk - Spring (M8}
Washer, Lock ~ EIT (S5/16"}
Washer, Flat (5/16")
Switch, Overspeec
Screw, Cap - Hex Mgad
(g % 1.9 x TGrwm)
Washar, Lock - Spring (M6)
Bracket, Support - Qverspeed
Switch : '

Redistribution or publication of this document
by any means; is strictly prohibited.



Vollage Regulator & Wiring Harness

REF
NO.

H

PARY
NO.

185-2252
815-0236

185-2424

38227401
338-2878-02

338-1€25-01
338-1a25-02

qry
USED

1
4

1

PART
LESCRIPTION

Regulater. Voltage (12 VD)
Screw, Tapping - Hex Head
{5/15-18 x 5/8")

Adaptor. Clectrical Conmecior

Aarness. Wiring ~ Engine to
Contro!
Manual
Scandard {Without 54
Used with 54 {Ovorspecd)
Ftamot &
Without Qverspesc Switch
With Overspeed Switch

H

REF
NG

&
%
6

PARY

320l i3

I-0287
04 ~07T6

BLIS-0544

2870-0050
H26-1002

qQrY
USED

= o

“

L]

PART
DESCRIPTION

Fuse, Gortriage 13 Amp,
32 WL, Slo Bie)
Holder, Fuse
Hesister, Fised, Wirowound
{R1) 5 Ohm. 10 wWatt [Far
of Engine to Gontrs)
Wiring Harnons}
LHorew, Round Head Machike -
Crogs- ROCossen with Internal
Teori {#6-37 x 172}
Mut . Seif-Locking {6-3l)
washe: , Flar (#6

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NOD.

H

PART
NO.

915-0261

B21-0010

QiY
USED

4

Air Silencer

PARY
DESCRIPY ION

Screw, Hax Hesd - Self-

Tapplng (1/4-20 " lf?*ﬂ or

Cyes -
Strew, Self- ]ocknng - Mex |

: N@ah&* Head (1/4 20 x ﬁ/!“)

PEF  PART
NO. WO
2 $26-0018

3 140-5k5
4 B0A-00L .

QrY PAST
USED DESCRIPT [ON

wagher, Flax {17/64" 1D x .
5/8" OD x 1/i8" lhk} o i

Silericer; Air ’ ;

Groﬁmmt (2 3/8“ o M i 3/4" :
1D : ‘

sk e

) Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

WM e 3R e

PARY
NO.

183-2266

185-2273
185-2405

185-2403

185-23e8

qQTY
USED

[ S N S )

Alternaior

PART
ODESCRIPTION

Alternaror {12 VIC) (See
Separate Page for Components)
Bracketr, Adjusting

Screw, Cap - Hex head with
Lockwasher (MB x 1.25 x 60mm)
Screw, Cap - Hex Hea wich
Lockwaghar (M8 x 1.25 x 25mm)

Screw, Cap ~ Mex Head with

. Lockwagher (M6 x 1 x 16mm)

REF
NO.

1
12
5!3;_

PasT
NO.

750~ 1006
185-2317
185-2247
T18-1018

185-2346
1852378
130-2473

185-2275

QrY
USED

T ) e ed ek ik

PART
DESCRIPTION

Nut, Hex (MB x 1.25)
wWasher, Flat (M8)

Putley

Screw, Cap - Hex Head
(M6 x 1 x 12mm)

Plate, Locking - Bolit/Mut

wWasher, Flat (M8)

Guard, Belt 1

gelt. Drive B

Redistribution or publication of this document
by any means, is strictly prohibited. '



Alternator - Components

ES-1472

| \ ) i
REF PART QiY’ PART REF  PART QryY PART
NO. NO. ! USED - DESCRIPTION NO. NO. USED PESCRIPTION
1 '185-2266 1 Alternator (12 V0C) 10 185-2268 1 ' Housing, Alternator
"2 185-2269 -1 Pulley 11 185-2246 1 Bearing, Ball
3 185-2267 1 Rotor ‘ 12 185-224%9 i Screw, Machine - Round Head -
4 185-22T70 1 Spacer, S$leeve . Crass-Recessed Dr1ve with
& 185-2246 1 Bearing, Ball _ Lockwasher
6 185-2245 1 Shaft, Rotor 13 185-2271 1 Clamp, Electrical Cord
8 185-2183 2 Screw, Machine -~ Round Head, 14 185-2171 1 Spacar, Sleeve
. : . : Cross-Recessed. Drrve. w1th 15 1as-2181 1 Nut, Hex
RN o % x Lockwasher | - | : .16 185-2186: | 1 washer..Lock - Spr1ng o
o 8 185~2272 | Statar S _j (1T 185-2185:. 1. Washer Flat N
. i i ' , : . : [ ; I - : P P
= P S . : ‘ B PR A ! P P
e P ' ; coo
P ! ! : ) ;
Y o B ! ‘ : . : . Redistribution or publication of this document
N S [ ' D ‘ L S 37 : ., ' . byanymeans, is strictly prohibited.- - | -

. : : . . ‘ . | |
e ot | . : : . : : . : : . ' . ! : , o
Fa o . ' B ' ' . - . . ! o B s R : S



C.oo!ing System

Redistribution or publication of this document
by any means, is strictly prohibited. :




REF
NO.

SOOEAON B WK

e

16
17
18
i9
20

PART
KO,

503-018%
503-1284
185-2400

132-0277

185-2120
503-1267
130-2372
503-1269

503-1270

&02-0878
822-2067

332-1024
130-2426
503-1331
503-1266
503-1265

821-0010

QrY:
USED

14
1
4

| P e S R

- o

Cooling

PART
DESCRIPYION

Clamp, Hose
Hose, Rubber - Preformed
Screw, Cap - Hex Head with
Lockwasher (M8 x 1.25 x 18mm)}
Pump, Water {See Separate
Page For Components)
Gasket
Hose, Rubber - Preformed
Tube, Water - Preformed
Hose, Rubber - Prefcormed
Hose, Rubber - Preformed
Adapter, Pipe to Hose
Screw, Machine - Pan Head
with ET Lockwasher
(#10-24 x 1/2"}
Clamp, Loop
Tube, Water - Preformed
{Used beginning Octrober 12883)
Hose, Rubber - Preformed
{Used beginning October 1963)
Hose, Rubher - Preformed
{Standard Cooled Only)
Hose, Rubber - Preformed
{Standard Cooled Only)
Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")

39

Systen

REF
NO.

21
22
23
24
25
26
27
28
29
30
3t

32
33

34

a5

PART
NO.

870-0212
120~0632
130-2343

815-0300

.130~1031
+130-0959
130-1341 -

508-1025
815-0586

130-2331
130-2332

504-0003
130-2371

503-1314

#

QY
USED

n LR ]

- P VIR L

PART
DESCRIPTION

Nut, Self-locking - Hex
Washer Head (1/4-20)

Clamp, Exchanger - Heat
txchanger, Heat (Includes
Parts Marked *) (Used
Beginning October 1983}

*Screw, Cap ~ Hex Head, Brass
(5/16-18 x 12")

*Cover, End

*Gasket

*Pencil, Zinc

Channel, Rubber

Screw, Cap - Hex Head
(MI0 x 1.25 x 1l6mm)

Bracket, Mounting - Heat
Exchanger

Bracket, Mounting - Heat
Exchanger

Cock, Drain

Tube, Water - Preformed
(Used through September 1983)

Hose, Rubber - Preformed
{Used through September 1983)

Exchanger, Heat (Includes
Parts Marked *) (Used
through September 1983}

* parts included in Heat Exchanger.

# This part no longer available, for replacement
order Water Tube 130-2426, Hose 503-1331 and
Heat Exchanger 130-2343. !

o Re:distribution or publication 6f]thi§s document

Iw@nymemﬁiﬁsﬁdemmmmdﬂ



| REF.  PART -
? NO.  NO.

132-0277
1 132-0282

2 132-0281

QTY

USED

Water Pump - Compohents

! PART
DESCRIPTION
Pump, Water _ _
Replacement Kit, Impeliler
{Inclutdes Impeller, Gasket,
Cam, and Screw) ‘

Ovarhaul Kit, Pump
(Inciudes Parts Marked *}

REF  PART QTY
NO. ' NO. USED
3 132-0316 1
4 :32-0315 1
5 132-0313 1

€ 132-0314 1

~* -~ Parts Incfuded in

BART
DESCRIPTION

*Impeller
*Gasket Old Type 509-0522 New
Cover Old Type 132-0519 New

*Screw, Nylok

Pump Overhaul Kit.

RedistributiQn or publica'ti'oh of}fhis document
by any means, is strictly prohibited.


ci419
Typewritten Text
Old Type 509-0522 New

ci419
Typewritten Text
Old Type 132-0519 New


.gw

L e

Water Pump

m
-

WO I RS e

PART qQry PART REF  PART QrY PART

NO. USED DESCRIPTION NG, NO. Used DESCRIPTION
185-2238 ] Pump, Water 9 195-2363 4 Stud
NFS Housing, Pump 10 750-1004 4 Nut, Hex (M& x 1}
185-2243 i Flange, Pump Shaft 11 185-2360 4 Washer, Lock - Spring (M6)
.185-2244 1 Shaft with Bearing 12 185-2261 1 Pulley
185-2237 1 iSeal L 13 . 185-2353 I Key .

185-2242 1 . impeller Lo .14 185~2088 1 . Nut, Hex: - -
185-2239 1. ' Adapter, Hose | , 15 ' 185-2207 1 | Washer, Flat - Keyed

1;  Gasket 16 185-227S 1 Belt, Drive

185-3241

41 ‘ Redistribution or publication of this doclumeni
: ) ' by-any means, is strictly prohibited.



REF
NO.

A W TP A

PAR
HO.

186-2311
165-2178
185~2388

1852360
750~1004
185-2380
185-2239
1852300

188-2200

QrY
USED

B3 b o ok pod gk G ol

C Clamp. MHoae

Cooling System
Thermostat & Housing

PART
DESCRIPTION

Housing, Thermostat

Gagket

Scraw, Cap - Hax Head wich
Lockwasher (M8 x 1 x ltem)
Stud

Nut, Hox (M6 x 1)

Washer, Lock - Spring (MG}

Adaptar, Hose

Hose, Rubber - Preformed

REF
80,

10
1n
12
13

14

15

PARY
NO.

185~2235
185-2423
1852238
185-2382

309-0513

505-0266

Qry
WSED
i
1
1
2
1

[ BE.

PART
DESCRIPTION

Thermostsl

Cover, Theraostat

Gasiat

Scrow, Csp - Hox Head with
Lockwasher (M8 » 1 x ISmm}

Switch, Thermostat... - High
Eng;no Tomperacura Shutdown
52

Plug, Pipe - Squars Socket

Orive S

Redistribution or publication of this document
" by any means, is strictly prohibijted.



© 333-0406-01
. 818-0588

- 856-0010

$05-0306

GrY
USED
1
]
1
i

Engine Heater

PARY
DESCRIPTION

Heater. Engine

Screw, Cap - Hex Hepd
(W10 x 1.25 x 18mw)

Washer, Lock - E17 {%]0})

Nipple, Pipa

3

G®mama ;Q

il
NG .

505-0060

S06-0135 |
| 503-0183 |
Z-0112
| 5030261

TY
Sst

et fok i NG s

PARY
DESCRIPYION

Tes, Pipe. - = |
Nzgple_ Pige -~ Half |
Clamg, Hose (#10) :
Hooe, Hehter (20" Lg)
Hose, Water {B.5* Lg)

© Redistribution or publication of this document

by any means, is strictly prohibited.



Coniroi

X470

il . _ ‘ o o Redistribution or bleIication of this docu;rﬁent
‘ ' : : by any means, is strictly prohibited:



Controil

REF  PARY QrY PART REF  PART QrY PART
NO . NO. USED DESCRIPTION NO. NO. USED DESCRIFPTION
1 Harness, wWiring - Control 35 305-0703 1 Suppressor, Voltage {RV21) -
{Includes K13, K14 Relays) Single Phase Sets
338-2274-01 1 Used without S4 {Overspeed) A0 Transformer, Voltage
338-2274-02 1 Uszd with S4 (Overspeed) Regulating (T121) - Single
33B~1486 1 2 Pole without $4 {Overspeed) Phase Sets
2 821-0004 2 Screw, Self-locking ~ Hex 315-0572 1 60 Hz
Washer Head (#10-32 x 5/16") 315-0583 1 50 Hz
3 307-1886 1 Relay {K13) 41 821-0003 2 Screw, -Self-locking - Hex
4 371-1886 1 Relay (K14) Washer Head {1/4-20 x 1/2")
-8 Ai-0o03 2 ‘Screw, Self-locking - Hex 37 Panels {See Control Box
. Washer Head {1/4-20 x 1/2") Assembly Figure for
g 307-1617 1 Solenoid, Electric - 12 VOC Identification}
(K11) 38 Box, Control (Ses Control Box
10 332-1564 2 Lug, Termirial - Right Angle Assembiy Figure for
11 8150524 4 Screw, Machine - Round Head Identification}
Cross-Recessed Drive with I7 39 3050703 1 Suppressor, Voltage (Rvzl) -
Lockwasher (#6-32 x 1/2"}) 3ingle Phase Sets
12 300-2604 1 Board, Circuit - Printer 40 Transformer; Vaitage
{Engine Monitor} (All) Regulating {T21) - Single
13 821-0004 7 Screw, Self-locking - Hex Phase Sets
Washer Head (#10-32 x 5/16") 315-0572 1 60 Hz
15 305-0688 1 Reguiator, Voitage - Switching 315-0583 1 50 Hz
{VR12) 41 821-0003 2 Screw, Self-locking - Hex
812-0071 4 Screw, Machine - Round Head Washer Head (1/4-20 x 1/2%) -
(#6-32 x 1-1/2") Single Phase Sets
B53-0003 4 Washer, Lock - ET (#6) 42 232-237T0 2 Standoff, Insulating - Hex
16 332-260% 1 Jumper, Terminal (TB21,22) - Single Phase Sets
17 812-0070 4 . Screw, Machine - Round Head 43 815-0346 1 Screw, Machine. - Round Head
. (#6-32 'x 1-1/4") Brass with IT Lockwasher
18 870-0183 4 Nut, Hex — with ET Lockwasher - (#1032 x 4/8 } - Single
‘ {#6-32) Phase Sets)
19 315-0386 1 Transformer, Voltage Ref 44 305-0696 1 ~Rect:fier, Bridge {CR21) -
{T21) Single Phase Sets
20 315-0391 1 Reactor {CMR21) 45 304-0T76 1 Resistor, Fixed {(R1) 5 Obm
21 812-0063 2 Screw, Maching - Round Head 10 Watt {(Part of Engine to
{#6-32 x 1/2") Control Wiring Harness} -
22 B70-0183 2 Nut, Hex - with ET Lockwasher Manual Start Sets
(#6-32) 46 812-0090 1 Screw. Machine - Round Head
23 332-1655 1 8lock, Terminal (TB21) : (#8-37 x 2-1/4") - Manual
24 3013718 1 Panel, Mounting - Reguiator Start Sets
25 815-0544 1 Screw, Machine - Round Head 47T 508-0015 P4 Washer, Flat - Fiber (4#8) -
Cross—-Recessed Drive with Manual Start Sets
1T Lockwasher {#6-32 x 1/2") 48 304-0580 1 Plate, Insulating — Manual
26 518-0437 i Clip. Holddown Start Sets
27 301-8454 1 Tray, GControl - Relay Mounting 49 B871-0016 3 Nut, Hex - Brass — Manual
28 193-0352 i Gauge, Pressure — 0il (M12} Start Sets (1/4-20)
29 193-0351 i Gauge, Temperature - Coolant 50 856-0006 2 Washer. Lock — EIT (1/4). -
{M13) : Manual Start Sets
30 3D2-1641 1 Voltmeter — 12 VDO (Ml#) 51 526-0052 4 . Washer, Flat - Brass (1/4")
302-0270 1 Clamp, Mounting Manual Start Sets .
526-0049 36 Washer., Flat (#10) 52’ 821-0012 1 Screw, Se)f-Locking ~ Hex
871-0010 6 Nut, Hex (#10-32) Washer Head (1/4-20 x 1-1/8"}
31 302-0885 i Meter, Totalizing — Time (M1l) - Manual Start Sets
B15-0544 2 Screw, Machine - Round Head 53 308-0779 1 Switch, Selector {Sil) -
Cross-Recessed Drive with Manual Start Sets
IT Lockwasher (#86-32 x 1/2"} 308-0843 1 Key
870-0183 2 Nut, Hex -~ with ET Lockwasher 54 850-0040 3 Washer, Lock (i/4)
{#6-32) 55 b526-0013 3 Washer, Fiat (1/4)
3z 3206-113% 1 Breaker, Ciccuit - 1/2 Amp. 56 308-0827 1 Switch, Start/Run/Stop -
50 VDG (CB12) : Remote Units
33 320-1140 2 Breaker, Circuit - 15 Amp, 57 308-0826 1 Switch, Preheat - Remote Units
_ 32 VDG, 125 VAC (CB1L., 13) 58 301-9484 1 Panel, Remote - Remote Units
34 308-0778. . 1 Switch, Rocker — Preheat (512) 59  98-549§ 1 Decal, Panel (Front) -
35 308-0739 1. Sw1tch Rocker - Start/Stop : ‘ .~ _Remote Units ,

RN 3 (s11) 80 98-5497. 1. - Decal, Panel (Rear) - .
36 320-1121 - 1 Breaker Circuit ~ 3 Ama, o o - .Remote Units .. & L
S . 250 VAC (CB21) , 81  98-5104 1 -Decal Pane] - BC
37 Panels'(See Contral Box: 62 323-1325 ‘1 :Cap, Connector

' “Assembly Figure for 63 323-1200 1 . Terminal, Female

j ‘Identification} : S ‘ '

as . Box. Control (See Control Box

Assembly Figure for
Identification)

RediétribLlfiQn or publjcatib-n of t:his dOCumént
byanyrﬂeansissUkﬁWrﬂombﬁed: R



Control Box Assembly

. Red‘i_strib.ution‘go‘r publication of this docuﬁnént
" by any means, is strictly prohibited.



Control Box Assembly

REF  PART QrY PART REF  PART qQryY PART
NG, NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
i 815-0544 18 3crew. Self-locking - Hex 6 301-8450 1 Pane!, End
Washer Head (1/i-20 x 5/8") 7T 8210014 4 Screw. Salf-locking - Hex
2 301-8447 1 Cover, Control Washer Head (5/16~18 x 1/2*)
3 870-0398 6 Nut, Retaining {#£10-32) 8 402-00718 4 Mount, Vibratiocn
4 Panel, Control ~ Generator 3 B815-0238 4 Screw. Tapping - Hex Washer
301-8445 1 Without Hole for GCircuit Head (5/16-18 x 5/8%) or use
Breaker 10 BDO-0025 Screw, Self-locking - Hex
301-8569 1 With Hole for Circuit Washer Head {5/16-18 x 5/8")
Breaker 11 B56-0008 4 Washer, Lock ~ EIT (5/18")
5 Panel, Control - Engine 12 337-004%8 1 Strap, Ground - Electrical
Manual Start Sets 13 - 508-0115 2 Grommet {(2-1/8" ID x 2-7/8"
319-0202 i With Holes for Time oD L ‘
Totalizing Meter, 14 508-0117 1 Grommet (1-1/8" 1D x 1-3/8"
Selector Switch and oD)
Round Circuit Breaker 15 301-8453 1 Box. Control ‘
3190203 2 With Holes for Three 16 301-5446 1 Saddle, Mounting - Control
Gauges, Time Totalizing 17 301-8634 1 Support, Saddle
Meter, Selector Switch 19 821-0009 1 Screw, Self-Locking - Hex
and Round Circuit Breaker Wesher Head (1/4-20 x 3/8")
Remote Start Sets
301-8451 1 With Holes for Two
Switches, Rectangular
Circuit Breaker, Time
Totalizing Meter and
Round Circuit Breaker
301-8452 1 With Holes for Three

Gauges, Two Switches,
Rectangular Circuit
Breaker, Time Totalizing
Meter and Round Circuit
Breaker

47

Redistribution or public?tion of this document

by any means, is strictly proh_\bitedf



Circuit Breaker

.':=‘:;::::-:"=
: .-:ﬁff-g;:"y‘ ‘ |
G : |
b S i :
. IR 3 i
:: /.v“"" “""'e" I
. -~
REF  PART QY ~ PART REF PART Qv | PART
NO. ¥0. | USED DESCRIPTION ' NO. NO. = USED ~ DESCRIPTION
1 821~00(§5- 11 Screw. Salf-locking - Hex 6 -  Panel, 8reaker - GCircuit
. Washer Head {¥#10-32 x 1/2%) ; 1 Pole Bresker Hole
3 870-0398 6. Nut, Retaining (#10-32) . 301-9447 1 with Round C/B Hole
4 812-0063 AR Screw, Machine - Round Head N 2 Pole Breaker Hole
o - Breaker. Circuit _ 301-9448 1 With Round C/B Hoin
1 Pola ' T &17T-0015 AR Plug. Hole o
320~1255 1 70 Amp ‘
2 Pole
320-12417 1 40 Amp

; ‘ ‘ C Redistribution or publication of this document
P o S - by:any:means, is strictly; prohibited.




Generator Assembly

R L AE B
Yo

o =F{eﬁjistributi_on or pLgbecation of thifs document
_- by any means, is strictly prohibited. '



Generator Asseably

REF  PART QTY PART REF  PART QrY PART
HO. NO. USED DESCRIPTION NG, NO. USED DESCRIPTION
1 813-0100 4 Serew, Machine - Round Head 20 T18-1038 6 Screw, Cap - Hex Head
(#10-32 x 1/2") (M8 x 1.25 x 20mm}
2 234-0767 1 Cover, End Beil 21 B859-2008 6 Washer, Lock — Spring {M8)
3 862-0011 4 Nut, Hex (3/8-16) 22 526-0115 6 washer, Flat {11/32" 10 x
4 850-0050 4 wWasher, Lock — Spring (3/€") 11/16" 0D x 1/16" THK)
5 Stud 23 Rotor Assembly, Gen {Includes
520-0935 4 {3/8-16 UNC x 13" iG) Parts Marked *}
520-0836 4 {3/8-16 UNC x 13-3/4* LG) 201-3131 1 6.0 thru 8.0 kW, Code 18
520-0937 4 {3/6-16 UNC x 14-5/16" LG) {Extended Stack)
6 509-0094 1 O-Ring : 201-3130 1 6.0 thru 8.0 kW, Codes 3C,
T 813-0098 2 Screw, Machine ~ Round Head ‘ 53C, 18.518, 1R
: (#10-32 x 3/8") 24 800-0519 6 *Bolt, Hex - Slotted - Grade 8
8 856-0003 7  Wesher, tock - EIT (#10) (3/8-16 x 3/4")
9 232-2418 1 Terminal Board 25 5260350 % *Washer, Flat (3/8")
10 815-0194 2 Screw, Tapping — Hex tead 26 232-2825 1 *Disk, Drive
W/ET Lockwasher (#10-32 x 27 510-0112 1 *Boaring, Ball
3/8") 28 BT70-0284 1 *Mut, Self-locking ~ Hex
11 232-3038 1 8racket, Mounting - Terminal (1-1/8-12)
Board 29 232-3017 1 *Spacer. Sleeve
12 BO0-0009 2 Screw, Cap - Hex Head 30 “Rotor Assembly, Exciter
(1/4-20 x 1-1/2") (Includes Parts Marked *)
13 853-0013 2 washer, Lock - E£T (1/4") 201-2151 1 Standard
4 Stator, Exciter 201-2299 1 Environmental Protected
220-2009 1 Standard 31 870-0131 6 +*Nut, Self-locking - Hex with
220-23C8 1 Environmental Protected ET Lockwasher (#10-32)
15 211-0370 1 End B8ell 32 526-0008 6 +*wWasher, Flat (¥10)
16 @821-0015 4 Screw, Self-locking ~ Hex 33 813-0100 4 +*Screw, Machinre - Round Head
Washer Head (1/4“20 x 3/4%) : (#10-32 x 1/2")
17 234-0766 1 Baffle, Air 32 B53-0008 4 +"Washer, Lock — ET (HO]
18 508-0183 1 Grommet {1-1/2* ID x 2-1/8° 35 526-0008 4 +*wWasher, Flat (#10) |
on) - 36 358-0069 1 +*Rectifier Assembly - Posltwa
19 Stator, Generator 37 358-0070 1 +*Rectifier Assembly - Negative
220-3912 1 6-6.5 KW, Code S3C (Standard) 38 S515-0094 1  *Key, Woodruff (#€)
IR
220-4023 1 6-6.5 kN, Code 53C
(Envirormental Protected)
220-3929 1 6-6.5 kW, Code 518 * — parts Included in Rotor Assembly.
220-3904 1 7.5-8 kW, Code 3CR,IR,.3R + ~ parts Included in Exciter Rotor Assembly.
{Stendard)
220-4015 L 7.5-8 kW, Code ICR,1K.3R
{Environmental Protected)
220-3%21 1 T7.5-8 kW, Code 18
220-3322 1 7.5-8 kW, Code 18 {Extended

Stack)

5t

Redistribution or publlcatlon of this document
by any means, is strictly proh\blted



Sound Shield Assembly

DETAIL A

DETAIL B

52

DETAILC

Redistribution or publ‘ica.tion of this'docﬁment
by any means, is strictly prohibited.



Sound Shield Assembly

REF  PART Qry PART REF  PARTY QTY PART
NO . NC. USED OeSCRIFTION NO. NO. USED DESCRIPTION
1 405-3286 2 Door Assembly {Includes Latch 18 Regulator, Voltage - DG (See
Strikes and Pivot Clips} Separate Page for Components)
2  406-0528-01 2 Strike, Latch a870-0050 2 Nut, Hex (6-32)
818-0194 4 Rivet. Stainless Steel 526-1002 2 Washer, Flat (#€)
3 405-3202 1 Pane!, Rear - Housing 19 405-3273 1 Baffle Assembly (Includes
{Includes Edging Seal) Srommnet )
800-0708 ] Screw, Cap - Hex Head 800-0730 3 Screw, Cap - Hex Head
(1/4-20 x 1/2") (5/16-18 x 1")
854-1014 6 washer, Lock - IT, (1/4") 8560008 3 Washer, Lock - EIT (5/16")
4 405-3292 2 Cover, Access 20 508-0055 1 Grommet
S5 405-3290 1 Roof Assembly (Includes Latch 21  405-3262 2 8racket, Holddown - Orip Pan
Catches and Edging Seal) 800-0730 4 Scraw, Dap - Hex Head
BOQ-0T08 5 Screw, Cap - Hex Head {5/16-18 x 1")
(1/4-20 x 1/2") 856-1008 4 Washer, Lock - EIT (5/16")
854-1014 6 washer, Lock - IT {1/4%) 22 405-1265 1 Clamp, Drip Pan
6 406-0528-02 2 Catch, Latch 8000730 3 Screw, Cap — Hex Head
818-0194 4 Rivet, Stainless Steel {5/16-18 x 1")
T 405-3279 1 Panel Assemnbly, Front B56-1008 3 Washer, Lock - EIT (5/16")
{Includes Grommets. Plugs, 23 405-3298 6 Bracket, Pin - Pivot
Pivot Clips, Retained Nuts, 800-0730 12 Screw, Cap - Hex Head
Edging Seal) (5/16-18 x 1"}
8 8T70-0414 3 Nut. Retainer (1/4-20) 856-1G08 12 Washer, Lock - EIT {5/16")
9 508-0055 1 Grommet 24 405-3261 1 Base, Mounting - Sound Shield
10 S17-0137 2 Plug, Botton (Includes Tee HNuts}
11 508-0071 4 Grommet 25 870-0413 29 Nut, Tee (5/16-18)
12 517-0216 1 Plug. Button 26 503-1275 1 Hose, Rubber - Breather
13 337-2181 1 Strap, Ground - Electrical . {Trim to Fit)
800-0730 1 Screw, Cap - Hex Head 27 503-0429 2 Clamp, Hose
(5/16"-18 x 1*) 28 140-1914 1 Tube, Metai - Air
£56-1008 2 washe~, Lock - EIT {5/16°) 29 123-0733 1 Connector, Tube
14 405-3268 1 Housing Assembly {Includes 851-0011 1 fRetainar, Soring Grip
Grommets, Plugs, Retained 30 503-1332 1 Hose, Elbow - Air
Nuts and Edging) 31 8180150 AR R+, Drive Pin {Two per
800~-0730 4 Scraw, Cap - Hex Head Ciip) :
{(5/16-18 x 1%} 32 526-0003 AR Washer, Flay (#3)
B856-1008 4 Washer, Lock — EIT {5/16%) 33 405-3152 AR Clip, Door — Plastic
15 517-0137 4  Plug, Button 34 s08-1011 AR Seal, Edging
16 508-0235 1 Grommat 35 508-0210 AR Seal, Edging
17 870-04i4 9 Nut, Retainer (1/4-20) 36 508-0021 i Grommet
|
53 Redistribution or publication of this document

by :an‘y.meahs. is strictly prohibited.



Gen Housing and Controi
{Spec C

, Z
REF  PART qTY PART REF PART qQry PART
NO. MO. UsSEd DESCRIPTION ND.  NO. USED DESCRIPTYON
1 405-3268 i Wousing Assy, Gen g 800-0025 Ref. Screw, Cap - Hex Head
2 S503-0429 1 Clamp. Hose (5/16~18 x 5/8")
3 405-3943 1 8mse, Housing g 405-1265 i Clamp, Pan - Drip
4 503~1329 1 Housing, Intake - Air 10 337-2161 1 Strap, 8ond
L 405-3262 2 Bracket, Pan - Drip 11 815-0236 1 Scraw, Thread Forming - Hex
& 856-0008 13 washer, Lock ~ EIT (5/18) Head (5/16-18 x 5/8"}
T 800-Q730 1 Scraw, Cres - Hex Head i2 821-0014 4 Screw, Flange - Lock Head
S i (5/16-18 x 1"} S ! _ : - (5/16-18. x 12"y ; :
‘ ‘ ' S o : : 5 f : e
! LW
‘ - i.-:élih“
| L4 .
v Redistribution or publication of this document

i . . . . ) : by any means, is strictly prohibited.



0 D2

REF
NO.

[P

821~

PaRY
NO.

B15-0885

850-2010
800-0873

850-0050
526-G077
403-7213

403-7194 -
0016

B70-0257

QTY
USED

ﬁramwm (A Y

&;.

Washer,
Washor,
- Spacer,

Ori

Pan and Nounts

‘ pec A and B{
And A1l Sound Shield Units

PART
DESCRIPTION

Screw, Tap - Hex Head

(M10 x 1.25 x 20mm)
Wagsher, Leck - Spring (MIO)
Screw, Cap - Hax Head

{3/8-16 x 2-1/4")

Lock - Spring (3/8")

Flat (3/8") :
Sleeve

SUpport Engine

. Sgrew, Self—lockmg' - Hex

Washer Head' (5/16-18 x 3/4")

Nut, Self-locking = Mex
Washer Head {5/16-18)

55

REF
NO.

10
1
12

13
14
15
18

17

P&RT
NO.

402-0544
403-2203
815-0600

856-0008
337-0081
856-0010

815-0384
- 870-0138

QrY
USED

D e L)

[ e T %)

Screw, Self-Locking ~

- by.any means, is strictly prohibited.

PART
DESCRIPT I

Mount, Vibration
Pan, Drip
Screw, Cap - Hex Head

(MI0 »x 1.25 x 25mm}
Washer, Lock ~ EIY {5/16"}
Strap, Bonding .
Washer., ! Lock - EIT (3!8)-
- Hex; ‘
. Washer: Head {S/FJIE ® 3/4") -
Nut, SeTf Locking {3/8-16)

Redistribution or publication of th.is document



Brip Pan and Founts
{Spec C)

REF  PARY QY PART REF  PARY QY PART

NO.  NO. USED: DESCRIPTION NO. ND. USED DESCRIPY ION
1 '815-0585 2 Screw, Cap - Hex Head 9 A02-0544 3 ' Mownt., Vibeation
{MIC x 1-1/4 x 20mm) 10 815-06800 2 Screw, Cap ~ #Hex Head
2 850-2010 4 washer, Lock - Spring (M1D) , (ML x 1-174 x 25mm)
3 800-0573 3 Screw, Gap - Hex Head 11 403-2711-0} i Support. Engine
: {3/8-16 x 2-1/4") 12 870-0138 1 Nut. Self-locking {3/8-16)
4 850~Q080 3 Washar. Lock - Spring {3/8") 13  856-0008 2 Washer, tock - EIT \bfl&}
5 526 001# 3 . Washor, Flat {29/84" 1D x o 14 337-0081 1 Strap, Bonding .
; o 1~1/2" oD = 1/8P Thk) @ .10 1 .15 #56-0010 1 . Washer. Lock -~ EIT {gf&}
6 4ﬂ3~22h3 3 - Spacer, Sleeve | AR T 925 038&;" 1 qmrew Self-locking Hex
T 921—0015 . B Screw. S¢lf-locking - Hax AT P Washer Head {3]8*15 x a}d“)
N ' Washer Head (5/16-18 x asamy A 4@3~z?4&+! S 1 ":?un, Drvp R
8 Nut, Seif-Tocking ~ Hexi | = @ . © ..l i ‘ : ‘ T f ? ;1 ;

‘E H?QfDQST
= . Washer Head [5;15*18)

55 ' ‘ : 3 . . ) ' Redlstrlbutloh or publication of thls document
: i, by any means, is strlctly proh\blted




i 3003488

308-0827
308~0975
3 8150380

338-2237
338-2238

Remote Control Panel [Basic)

qry PARY

USED OESCRIPTION

1 Panel Kiv. Controi - Reaote

{Inciudes Parve Marked *)
“Seitech, Rocker

i 12 voir

H 24 valt .

2 “Screw, Wood - Oval Haso
- Cross Recesses (85 x 1/2*)
.1 darnese,. Wiring - Co
» 3 p Fifteon Fest .
R Twancy-F ive Faat

REF  PARY QY PART
. W, UsED DERCRIPYION
5 3190491 i *Parml., Coatrol (Doss Mot
Include F.ont and ,
Decats) '
MW-5948 3 Decal. Pael -~ Rear
98-5949 1 Oeca). Panal ~ Front
6 3382-01 ) Harness, Wiring - Remote
. Contro) Panel |
T 3231201 1 - Plug {Ues wicth 323-1198 Pine
1

8 323-1328 Cac {uss with 323-1200 Socka

* - Parts Inciuded in Remote Control Panel Kig.

Redistfibution or publication of this document
5" by any means, is ‘strictly prohibited. )



Remote Contre¢l Panel {(Deluxe)

2

REF  PARY Qry PART REF  PART 1144 PART
NO.  ND, . USED DESCRIPTION NG, NO. USED DESCRIPTION
§ 308-0827 “Switeh, Rocker
: ; o ~Q82 1 12 voir
1 300-3467 1 Panei Kit, Contral - flamote I0B-~G3FTS : 24 Yoat
‘ {ingiuaes Parrta Markss " T 3590034 I *Dicge and Lead Assembly
? ul5-0380 @ *Sgrew‘ :ood - @w?ﬁ “agc. & 9160183 2 MNur. Hex (#6-323 !
russ Recessea (85 x 1/271 2 B815-0385 £ “Screw. Machine - Rount Head
3 319-0492 1 “Panoi. Controi ;Does Not {6-32 x 1/231
. Inclyﬁe. Front ane Bacem | L ; : Harnose Wiring
S : Decainl . : i 338-2237 1. Fifteen Fewt -
BBl A ¥ Decai. Pane] - Rear g COB3B-ZY38 1 Twenty-five Fesr - ..
L 9R-BadE ¥ Recal . Parei - Front i 0 ERA-23ER-T 1. | harress. Wiring ~ Remote |
4 3D2-0RBY 3 tMerer, Toroiizing - Time e ! ' Controi Panel (o 0 !
SR 302-0BBS 1 *Merver, Conditton -~ Barvery Sl 3 o Lo ! o
o ‘ : C ; T o-Parts Iccluded in Remote ‘Control Panei Kiv,
o & . ) 53 ‘ Redistribution or publicatibn of this document
" Gl 1 ‘ ‘ : - o by any means, is strictly prohibited,, :



Coolant Tank

ST A

() o

REF  PART QY PARY REF  PART QTY ' PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 130-2780 1 Bracket 3 1 Hose, Overflow (Comes with
2 130-2179 1 Tank, Recovery Recovery Tank)
,_ _ . . 59 Redistribution or publication of thié;do}:leeﬁt

" by any means, is strictly prohibited.



143-1952

28

185-2027

Mumerical Index

185-2087

Part No. Page Part No. Page Part No. Page Part WNo. Fage
95~5104 45 149-18953 29 185-2028 ] 185-2088 41
QA58-5436 45 149-1870 29 185-2UZ% 8 185-2083 4
898-5497 45 148-1971 29 185~-2030 9 185-2093 12
88~-5844 58 149-1972 29 185-2031 g 165-2094 7
98-54946 57 149-1978 29 185-2033 ] 185-2095 )
98-5946 58 149-2044 29 185-2034 10 1852097 18
98-5949% 57 149-2045 29 185-2035 10 185-2098 18

115-0025 31 - 149-2046 29 185-2036 10 185-2089 18

123-0733 53 1492047 29 185-2037 10 185-2100 18

123-1628 13 149-2048 29 185-2038 10 - 185-2101 18 -

1300632 L I 180-0717 33 185-203% 10 185-2102 12

© 130-0958 39 150-1733 31 185-2040 10 185-2103 30

135--1031 39 180-1991 31 185-2041 9 185-2104 12

130-1341 39 150-1992 31 185-2042 11 185-2105 12

130~2331 38 150-1995 31 185-2043 9 185-2105 32

130-2332 39 160-2009 33 1852044 11 185-210¢€ 23

1302343 39 150~2G10 33 185~2045 11 185-2107 18

130-2371 39 160G-2017 33 185-2046 11 185-2109 18

130-2372 39 154-2455 21 185-2047 11 185-2111 16

130~-2426 339 154~24556 21 185-2048 11 185-2114 31

130-2473 36 1542459 21 185-2049 6 185-2115 7

130-2760-01 21 154-~2475 21 1856-2051 12 186-2118 15

1302779 59 165-1002 19 185-2052 . 6 185-2116 16

130-2780 59 155-2003 21 185-2083 6 185-2117 16

132~-0277 39 165-2008 19 1852054 6 185-2118 i

132-0277 40 155-2010 19 185-2055 10 185-2119 16

132-0287 A0 165-2011 19 1852056 6 185-2120 31

132-0282 40 165-2012 19 185-2057 6 185-2120 39

132-0313 40 1552029 19 1852058 12 185-2123 12

L132-0374 40 155-2316 27 185-2060 5 185-2124 12

132-0315 40 184-2001 7 185-2061 5 185-2125 23

132-0316 40 185-2007 T 185-2062 5 185-2126 31

140~1896 35 185-2010 9 1852063 5 185-2127 10

- 140-71914 53 185-2011 9 185-2068 B 185-2129 21
- 149-1445 27 185-2012 9 185~-2069 6 185~2130 21

149-1446 27 185-2013 5 185-2072 5 185-2131 21

149-1828 27 i85-2014 9 185-2073 5 185~2132 18

143-1908-04 27 185-2C15 9 185-2074 11 185-2133 18

149-1908-04 29 185-2016 9 18562075 1 185-2134 18

149-1948~06 27 185-2017 9. 185-2076 5 185-2135 18

i49-1908-06 22 185-2018 g TRE-2077 5 185-2136 1

149-1914-04 29 185-2019 g 1852078 5 185-2137 i8

119-1820 27 185-2020 9 185-2079 5 185-2138 18

149-1321 27 185-2021 g 185-2080 5 185-2139 18

149-1922 27 185~2022 9 185~2082 11 185-2140 18

- 149-1932 27 185-2023 9 185-2083 23 185-2141 18

149-1944 27 185-2024 9 185-2084 11 i85-2142 18

1491845 27 185-2025 g 185-2085 23 185-2143 18

149-1949 ., 29 185-2026 8 - 185-2086 11 185-2144 - 18-

3 9 185-2148 |

) Redistribution or publicatipn of this QOcunﬁént
:by any means, is strictly prohibited. : -




Numerical Index

Part No.

Part No. Page Part No. Page Part No. Page Page
185-21486 18 185-2211 13 185-2266 37 185-2332 16
185-2147 18 185-2212 13 185-2267 37 185-2333 16
185~2148 18 185-2213 10 185-2268 37 185-2334 16
185-2149 18 185-2215 5 185-2269 37 185-2335 16
185~2150 18 185-2216 5 185-2270 37 185-2337 7
185~2151 18 186-2217 4 185-2271 37 185-2338 31
186-2153" 12 185-~2218 15 185-2272 37 185-2342 31
185-2155 7 186-~2219 15 185-2273 36 185-2344 1
185-2156" 7 185-2220 13 185-2275. 36 185-2345 17
185-2157 - 12 185-2221 23 185-22175 41 187 <2346 36
185~2158 . 23 185-2223 23 185-2280 4 165-2347 1
185-2159 17 185-2224 17 185-2281 13 185-2348 9
185-2160 17 185-2225 21 185-2282 32 185-2349 4
185-2161 31 185-2226 13 185-2283 32 185-2349 12
185-2162 - 23 185-2228 5 185-2284 32 185-2350 7
185-2163 23 185-2224 7 185-2287 4 185-2351 31
185-2164 23 185-2230 4 185-2288 4 185-2352 7
185-2165 23 185-2232 4 185-2289 17 185-2353 g
185-2166 30 185-2233 7 185-2290 4 185-2353 11
185-2167 30 185-2234 7 185-2291 4 185-2353 41
185-2168 32 185-2235 42 185-2292 5 185-2354 23
185-2169 32 185-2236 41 185-2293 7 185-2355 7
185-2170. . 15 185-2237 41 185-2294 - 17 1862366 7
185-23171 37 185-2238 42 185-2295 16 185-2357 = 23
185-21172 17 185-2239 41 185-2296 12 185-2358 23
185-2173 30 185-2239 42 185-2300 42 '185-2359 23
185-2175% 42 185-2240 42 185-2361 = 15 185-2360 42
185-2176 7 185-2241 a1 185-2307 21 185-2361 6
185-217T 7 185-2242 41 185-2308 15 185-2363 a1
185~2178 15 185-2243 41 185-2309 12 185-2364 32
185-2179 5 185-2244 41 185-2310 30 185-2365 7
185-2180 31 185-2245 37 185-2311 42 185-2366 i3
185-2181 37 185-22486 37 185-2313 7 185-23867 6
185-2182 . 31 185-2247 36 185-2314 15 185~2367 23
185-2183 37 185-2248 = 32 185-2316 23 . 185-2368 5
185-2184 © B 185-2249 37 185-2317" 12 186-2369 a1
185-2185 - 37 185-2250 9 185-7318 . 24 185-2369 23
185-2186 @ 37 185-2251 41 185-23719 16 185-2370 | 23
185-2187 © 32 185-2252 34 185-~2320 16 185-2371 | 13
185-2188 6 185-2253 21 185-2321 16 185-2372 - 12
185-2188 7 185-2254 10 185-2322 16 185~2373 32
185-2189 12 185-2257 31 185-2323 16 185-2374 12
185-2180 11 186-2258 31 185-2324 16 185-2376 32
185-2195 -~ 16 185-2259 31 185-2325 16 185-2377 . 13
185-2196 24 185-2260 32 185-2326 16 185~2377 36
185-2197 24 185-2261 30 185-2327 16 185-2378 36
185-2198 24 185-2262 30 185-2328 16 185-2379 30
185-2207 . 41 . 185-2263 @ 32 185-2329 | 16 -185-2380 12 ;
185-2209 . 13 . 185-2264: 32 - 185-2330° . 16 . '185-2380 | 13 - |
185-2210 . 13 1185-2266" 36 . 185-2331 ° 18 185-2380 | 23
ﬁ] ) . ‘; * Redistribution or publication of this document

by any means, is, strictly prohibited.- :



Part No.

185-2380
185-2380
185-2380
185-2381
185-2381
185-~-2382
185-2383
185-2384
- 185-2385
185-2386

185-2387

185-2388
185-2388
185-238™
185-2389
185-2389
185-2390
185-2390
185-2390
185-239%0
185-2391
185-2392

185-2393
185-2394

185--2395
185-2386
185-2397
185-2398
185-2399
185-2399
185-24G0
185-2400
185-2400
185-2402
185-2403

185-2404

185-240%
185-2407
185-2408
'185-2409
185-2410
185-2411
185-2411
185-2412
185-2413
185-2414
185-2415

185-2417
185-2418
1 85-2423

Part No.

185-2424
185-2427
185-2423
185-2429
185-2430
185-2431
185~2432
185-2433
185-2434
185-2435
185-2436
185-2436
185-2437
185-2438
185-2439
185-2440
185-2441
185~2442
185-2443
185-2444
185-2446
185-2447
185-2448
185-2449
185-2450
185-2451
185-2452
185-2453
185-2459
185-2461
185-2462
185-2466
185-2477
193-0244
193-0318
193-0351
1930352
193-0404
207-2151
201-2299
201-3130C
201-3131
211-0370
220-2009
220-2308
220-3904
220-3912
220-3921

' 220-3922
. 220-3929

Numerical Index

Page

34
30
9
)
12
5
31
31
9
9
17
18
17
32
a2
30
30
30
23
18
23
23
23
23
23
23
23
23
18
31
31
30
6
14
6
45
45
14
51
51
51
51
51
51
51
51
51
51
81
51

Part No.

220-4015
220-4023
232-2418
232-2826
232-3C17
232-3038
234-0766
234-0767
300-2604
300-3467
300-3468
301-3719
301-8445
301-8446
301-8447
301-8450
301-8451
301-8452
301-8453
301-8454
301-8569
301-8634
3019446
301-9447
301-9484
302-0270
302-0885
302-0885
302~0868
302-1641
304-0580
304-0776
304-0776
305-0688
305-0696
305-0703
307-1617
307-1886
3072546
308-0739
308-0778
308-0779
308-90826
308-0827
308-0827
308-0827
308-0843
308-0875

- 308-0975

 309-0159

2

Page

81
51
51
51
51
51
51
51
45
58
57
A5
47
AT
a7
47
47
47
&7
45
47
a7
48
48
45
45
45
58
58
45
45
34
45
45
45
45
45
45
31
45
45
45
45
45
57
58
45
57
59
14

Part No.

309-0295
309-0513

309-0561-05

309-0578
315-03886
315-0391
315-0572
3715-0583
319-0202
319-0203
319-0491
319-0492
320-1121
320-1138

320-1140

320-1247
320-1255
321-0113
321-0267
323-1200
323~1291

- 323-1325

323-1325
332-1024
332-1564
332-1655
332-2370
332-2605

333-0406-071

337-0049
337-0081
337-0081
337-2161
337-2161

338-1825-01
338-1825-02

338-2237
338-2237
338-2238
338-2238

338-2274-01
338-2274-01
338-2274-02
338-2274-02
338-2362-01
328-2362-01

238-2486
558-0069
358-0070

. 359-0034

Redistribution or publication of this document
by any means, is strictly prohibited.

Page

21
42
14
14
45
a5
45
45
a7
a7
57
58
45
as
45
48
48
34
34
45
57
a5
57
39
a5
45
45
45
43
47
55
56
53
54
34
34
57
58
5%
58
34
45
34
45
57
58
45
51
51
58




Nugerical Index

Part No. Page Part No. Page Part No. Pzge Part No. Page
402-0G78 47 503-0183 43 505-0060 43 718-1018 2
402-0544 55 503-0189 39 505-0101 13 718-1036 51
402-0544 56 503-0197 13 505-0120 13 150-1624 12
403-2194 55 503-0261 43 505-0135 13 750-1004 23
403-2203 55 503-0276 21 505-0136 43 150~1004 31
403-2213 55 503-0354 19 505-0180 27 750-1004 32
403-2213 56 503-0365 19 505-0266 a2z 750-1004 = 41
403-2214 15 §03-0398 18 505-0302 4 750-1004 = 42
403-2634 15 503-0429 19 505-0306 43 750-1006 36
403-2711-07 56 503-0429 53 505-1342 14 7750012 7
403-2741 56 503-0429 54 508-0015 a5 175-0072 15
405-1265 53 503-0446 19 508-0021 53 80G-~0009 51
405-1285 54 503-0514 3 508-0051 35 80C - 0025 47
405-3152 53 503-0547 19 508-0055 53 800-0025 54
405-3261 53 503-0612 19 508-0071 53 800-0579 51
405-3267 53 503-0648 19 508-0115 47 800-0573 55
405-3262 54 533-0658 i9 508-0177 47 800-0573 56
405-3258 53 503-0685 19 508-0183 51 800-0708 53
405-3268 54 503-0732 a3 508-0210 53 800-0730 53
406-3273 53 503-0803 19 - 508-0235 53  800-0730 54
405-3273 53  503-0890 9 508-7011 53 300-2036 i3
405-3282 53 503- 3891 13 506-1025 39 . 800-2044 . 33
405-3286 53 503-1163 9 509-0094 5% 800-2057 31
405-3290 53 503-1180 13 510-0112 7 800-2057 33
405-3292 53 503~1202 19 515-0094 57 802-0072 15
405-3298 53 503- 1265 39 517-0015 48 812-0063 45
405-3943 54 503-7.66 39 517-0137 53 812-0063 28
406-0528-01 I3 5031267 39 517-0142 21 812-0070 45
406-0528-02 53 503-1269 39 517-0216 53 812-6071 25
501-0008 14 503-1270 39 518-0437 45 812-0090 a5
502-0003 27 503~-1278 53 5180449 4 813-0098 57
502-0005 14 563-1284 3 520-027%% 51 813-0160 57
502-0033 27 503-1293 19 520-0936 51 813-0102 31
502-0041 27 503-1296 13 520-0937 51 815-0181 31
502-0087 14 503-1298 1 520-093% @ 31 B815-0184 = 5T
502-0058 14 503-1302 1  520-2036 21 . 815-0236 ' 32
- 502-0058 27 £03-1305 19 526-0003 53 815-0236 47
502-0090 19 503-1308 19 526-0008 51 815-0236 54
502-0087 27 503-1314 39 526-0014 56 815-0261 a5
502-0176 17 503-1321 4 526-0018 3s 815-0300 39
502-0180 29 503-1329 54 526-0018 45 815-0346 45
502-0237 19 5031331 39 526-0049 45 815-0380 &7
502-0270 19 503-1332 53 526-0052 45 8150380 58
502-0281 27 ' 503-1353 19 526~0077 55 815-0388 . &5
502-08178 39 504-0003 39 526-0113 33 815-0384 56
502-0881 18 504-0030 13 526-0115 51 816-0385 58
502-0883 | 19 ~  504-0062 19 . 526-0390  §1 815-0504 | 21
502-0886 17 . = 504-0092° - 13 = 6§26-1002 | 34 = 815-0544 | 34
502-n0886 . 27 . 505-001% . & ;  526-1002 53 - 816-0544 45

503-0183 . 19 ~ 505-0049 14 . . 718-1006 30 ' . 815-0544 47

- ' ) . Redistribution.or puéblication of this document
T T il : 53 by any means, is strictly prohibited.



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
815-0585 55 856-0006 27

815-0585 56 856-0006 45

815-0586 27 8560008 31

815-0586 39 856-0008 33

815-0586 43 856-0008 a7

815-0500 27 856-0008 53

815-0600 55 856-0008 54

815-0600 56 856-0008 55

B15-0849 32 . 856-0008 56

815-2315 23 856-0010 43

815-2452 23 856-0010 55

818-0150 £3 856-0010 56

818-0194 53 B56-0023 14

821-0003 45 856-1008 53

821-0004 45 860-2007 21

821-0005 48 862-0003 15

821-0009 417 862-0011 51

821-0010 35 870-0050 34

821-0010 39 870-0050 53

821-0012 45 870-0131 31

821~0014 a7 870-0131 51

#21-0014 &4 870-0138 55

821-0015 ' 21  870-0138 56

821-001% 33 870~0183 45

821-0015 51 870-0183 58 . oM
821-0016 55 870-0212 27 | wop
821-0016 56 870-0212 33 ' -
822-2067 39 870-0212 39

#50-0040 21 870-0257 27

850-0040 &5 870-0257 55

850-0050 15 870-0257 56

850-0050 51 870-0284 51

850-0050 55 870-0388 47

850-0050 56 870-0398 48

350-2006 21 870-0413 53

850-2006 .33 ~ 870-0414 53

850-2008 31 871-0010 45

850-2008 33 871-0016 45

850-2008 51
850-2010 21
'850-2010 55
850-2010 56
851-0011 53
853-0003 45
853-0008 &1
853-0013 33
853-0013 51
854-1014 53
oese-0003 Bt

“ - Redistribution or publication of this document

e ' ‘ + by any means, is strictly prohibited.





